SPORTON LAB.

FCC RF Test Report

Report No.

: FR372407F

11AX20MIMO_Ant3_6875_106Tone_RU54
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Ref Level 10.00 dBm
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Spectrum Emission Mask Standard: None
Peak Power -11.75dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.,500 MHz 200,000 kHz 6.83546 GHz -63.86 dBm 52.11dB -12.11dB
-31.500 MHz -21.000 MHz 200,000 kHz 6.84361 GHz -64.42 dBm -52.67 d -12.79 dB
-21.000 MHz -11.500 MHz | 200,000 kHz 6.85412 GHz -62.09 dBm -50.34 dB -22.44 dB
-11.500 MHz -10.500 MHz 200,000 kHz 6.86352 GHz -55.54 dBm -43.79 dB -24.00 dB
10.500 MHz 11.500 MHz = 200.000 kHz 6.88650 GHz -46.66 dBm -34.91 dB -15.01 dB
11.500 MHz 21,000 MHz | 200.000 kHz 6.88666 GHz -46.39 dBm -34.64 dB -1451 dB
21.000 MHz 31,500 MHz = 200,000 kHz 6.90645 GHz -63.76 dém -52.01 dB -12.05 dB
31.500 MHz 50,000 MHz = 200,000 kHz 6.90778 GHz -63.41 dBm -51.66 dB -11.66 dB
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11AX20MIMO_Ant4_6875_26Tone_RU8
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Ref Level 10.00 dBm Offset 15.30 dB Mode Sweep
Count 100/100
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Spectrum Emission Mask Standard: None
Peak Power -16.73 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.350 MHz 200,000 kHz 6.84004 GHz -64.32 dBm -47.59 dB -7.59 dB
-31.350 MHz -20.900 MHz | 200,000 kHz 6.84370 GHz -64.84 dBm -48.11 dB -8.17 dB
-20,900 MHz -11.450 MHz 200,000 kHz 6.85415 GHz -64.81 dBm -48.08 dB -20.12 dB
-11.450 MHz -10.450 MHz | 200,000 kHz 6.86356 GHz -62.41 dBm -45.68 dB -25.78 dB
10.450 MHz 11.450 MHz | 200.000 kHz 6.88645 GHz -52.51 dBm -35.78 dB -15.88 dB
11.450 MHz 20.900 MHz | 200.000 kHz 6.88657 GHz -52.23 dBm -35.50 dB -15.40 dB
20.900 MHz 31,350 MHz | 200.000 kHz 6.90616 GHz -64.22 dém -47.49 dB -7.72 dB
31.350 MHz 50,000 MHz = 200,000 kHz 6.02480 GHz -63.77 dém -47.04 dB -7.04 dB
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11AX20MIMO_Ant4_6875_52Tone_RU40

Spectrum =
Ref Level 10.00 dem Offset 15.30de Mode Sweep
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@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -16.83 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz -31.350 MHz 200,000 kHz 6.83869 GHz -64.23 dBm -47.40 dB -7.40 dB
-31.350 MHz -20.900 MHz | 200,000 kHz 6.84369 GHz -64.43 dBm -47.60 dB -7.64 dB
-20,900 MHz -11.450 MHz 200,000 kHz 6.85415 GHz -64.67 dBm -47.84 dB -19.88 dB
-11.450 MHz -10.450 MHz | 200,000 kHz 6.86356 GHz -61.40 dBm -44.57 dB -24.67 dB
10.450 MHz 11.450 MHz | 200.000 kHz 6.88645 GHz -51.86 dBm -35.03dB -15.13 dB
11.450 MHz 20.900 MHz | 200.000 kHz 6.88647 GHz -51.58 d&m -34.75dB -14.74 dB
20.900 MHz 31,350 MHz | 200.000 kHz 6.90630 GHz -64.21 dém -47.38 dB -7.44 dB
31.350 MHz 50,000 MHz = 200,000 kHz 6.92021 GHz -63.65 dBm -46.81 dB -6.81 dB
- —_——
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Spectrum

Ref Level 10.00 dBm Offset 15.30 dB Mode Sweep
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Spectrum Emission Mask Standard: None

Peak Power -16.73 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.350 MHz 200,000 kHz 6.82880 GHz -64.09 dBm -47.36 dB -7.36 dB
-31.350 MHz -20.900 MHz | 200,000 kHz 6.84384 GHz -64.60 dBm -47.87 dB -8.08 dB
-20,900 MHz -11.450 MHz 200,000 kHz 6.85418 GHz -64.43 dBm -47.70 dB -19.76 dB
-11.450 MHz -10.450 MHz | 200,000 kHz 6.86357 GHz -59.20 dBm -42.47 dB -22.77 dB
10.450 MHz 11.450 MHz | 200.000 kHz 6.88645 GHz -50.84 dBm -34.11 dB -14.21 dB
11.450 MHz 20.900 MHz | 200.000 kHz 6.88660 GHz -50.70 dBm -33.97 dB -13.85 dB
20.900 MHz 31,350 MHz | 200.000 kHz 6.90606 GHz -63.99 dém -47.26 dB -7.60 dB
31.350 MHz 50,000 MHz = 200,000 kHz 6.91957 GHz -63.72 dém -46.99 dB -6.99 dB
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Ref Level 10.00 dem Offset 15.57 dg Mode Sweep
Count 100/100
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Spectrum Emission Mask Standard: None
Peak Power -12.25dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -31.350 MHz 200,000 kHz 6.85238 GHz -63.97 dBm 51.72dB -11.72dB
-31.350 MHz -20.900 MHz | 200,000 kHz 6.86365 GHz -64.49 dBm 5224 dB -12.25dB
-20,900 MHz -11.450 MHz 200,000 kHz 6.88352 GHz -47.44 dBm -35.19 dB -15.16 dB
-11.450 MHz -10.450 MHz | 200,000 kHz 6.88356 GHz -47.49 dBm -35.25 dB -15.35 dB
10.450 MHz 11.450 MHz | 200.000 kHz 6.90644 GHz -59.09 dBm -46.84 dB -27.14 dB
11.450 MHz 20.900 MHz | 200.000 kHz 6.91578 GHz -63.96 dBm 51.72dB -23.81dB
20.900 MHz 31,350 MHz | 200.000 kHz 6.92633 GHz -63.96 dém S51.71 dB -11.73 dB
31.350 MHz 50,000 MHz = 200,000 kHz 6.92837 GHz -63.17 dém -50.92 dB -10.92 dB
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Spectrum
Ref Level 10.00 dBm Offset 15.57 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -12.16 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.350 MHz 200,000 kHz 6.85787 GHz -63.54 dBm -51.39 dB -11.39dB
-31.350 MHz -20.900 MHz | 200,000 kHz 6.86368 GHz -64.50 dBm 52.34 dB -12.37 dB
-20,900 MHz -11.450 MHz 200,000 kHz 6.88353 GHz -45.79 dBm -33.64 dB -13.61dB
-11.450 MHz -10.450 MHz | 200,000 kHz 6.88356 GHz -46.79 dBm -34.63 dB -14.73 dB
10.450 MHz 11.450 MHz | 200.000 kHz 6.90644 GHz -57.81 dBm -45.66 dB -25.96 dB
11.450 MHz 20.900 MHz | 200.000 kHz 6.91584 GHz -63.22 dam -51.06dB -23.12 dB
20.900 MHz 31,350 MHz | 200.000 kHz 6.92626 GHz -63.83 dém 51.67 dB -11.78 dB
31.350 MHz 50,000 MHz = 200,000 kHz 6.94116 GHz -63.32 dém -51.16 dB -11.16 dB
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Report No. : FR372407F

11AX20MIMO_Ant3_6895_106Tone_RU53
Spectrum =
Ref Level 10.00 dem Offset 15.57 dg Mode Sweep
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@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -10.00 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.350 MHz 200,000 kHz 6.85980 GHz -63.80 dBm -53.79 dB -13.79.dB
-31.350 MHz -20.900 MHz | 200,000 kHz 6.86369 GHz -64.21 dBm 54.21 dB -14.25 dB
-20,900 MHz -11.450 MHz 200,000 kHz 6.88352 GHz -43.33 dBm -33.32dB -13.20 dB
-11.450 MHz -10.450 MHz | 200,000 kHz 6.88357 GHz -44.24 dBm -34.24 dB -14.54 dB
10.450 MHz 11.450 MHz | 200.000 kHz 6.90643 GHz -54.04 dBm -44.03 dB -24.53 dB
11.450 MHz 20.900 MHz | 200.000 kHz 6.90649 GHz -53.66 dBm -43.66 dB -23.63 dB
20.900 MHz 31,350 MHz | 200.000 kHz 6.92628 GHz -63.48 dém -53.47 dB -13.56 dB
31.350 MHz 50,000 MHz = 200,000 kHz 6.93957 GHz -63.17 dém -53.16 dB -13.16 dB
- ————
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Spectrum Emission Mask Standard: None
Peak Power -16.05 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.050 MHz 200,000 kHz 6.86301 GHz -64.29 dBm -48.24 dB -8.24 dB
-31.050 MHz -20.700 MHz | 200,000 kHz 6.86413 GHz -64.51 dBm -48.46 dB -8.66 dB
-20.700 MHz -11.350 MHz | 200,000 kHz 6.88359 GHz -50.25 dBm -34.20 dB -14.14 dB
-11.350 MHz -10.350 MHz | 200,000 kHz 6.88366 GHz -50.96 dBm -34.91 dB -15.01 dB
10.350 MHz 11.350 MHz | 200.000 kHz 6.90634 GHz -61.52 dBm -45.46 dB -25.56 dB
11.350 MHz 20.700 MHz | 200.000 kHz 6.91569 GHz -64.25 dBm -48.19 dB -20.20 dB
20.700 MHz 31,050 MHz = 200.000 kHz 6.92600 GHz -64.23 dém -48.18 dB -8.23 dB
31.050 MHz 50,000 MHz = 200,000 kHz 6.04249 GHz -63.57 dém -47.51 dB -7.52 dB
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11AX20MIMO_Ant4_6895_52Tone_RU37
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Spectrum Emission Mask Standard: None
Peak Power -16.31dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.050 MHz 200,000 kHz 6.85945 GHz -64.09 dBm -47.77 dB -7.77 dB
-31.050 MHz -20.700 MHz | 200,000 kHz 6.86397 GHz -64.77 dBm -48.46 dB -8.47 dB
-20.700 MHz -11.350 MHz | 200,000 kHz 6.88361 GHz -49.80 dBm -33.48 dB -13.45 dB
-11.350 MHz -10.350 MHz | 200,000 kHz 6.88366 GHz -50.57 dBm -34.25 dB -14.35 dB
10.350 MHz 11.350 MHz | 200.000 kHz 6.90634 GHz -60.79 dBm -44.48 dB -24.58 dB
11.350 MHz 20.700 MHz | 200.000 kHz 6.91565 GHz -63.81 dBm -47.49 dB -19.54 dB
20.700 MHz 31,050 MHz = 200.000 kHz 6.92589 GHz -64.05 dém -47.74 dB -7.93 dB
31.050 MHz 50,000 MHz = 200,000 kHz 6.93330 GHz -63.46 dBm -47.15 dB -7.15 dB
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Spectrum Emission Mask Standard: None
Peak Power -15.73 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.050 MHz 200,000 kHz 6.86110 GHz -64.11 dBm -48.38 dB -8.38 dB
-31.050 MHz -20.700 MHz | 200,000 kHz 6.86397 GHz -64.34 dBm -48.61 dB -8.63 dB
-20.700 MHz -11.350 MHz | 200,000 kHz 6.88353 GHz -49.01 dBm -33.28 dB -13.17 dB
-11.350 MHz -10.350 MHz | 200,000 kHz 6.88366 GHz -49.45 dBm -33.72dB -13.82 dB
10.350 MHz 11.350 MHz | 200.000 kHz 6.90634 GHz -58.61 dBm -42.88 dB -22.98 dB
11.350 MHz 20.700 MHz | 200.000 kHz 6.91547 GHz -63.15 d&m -47.41 dB -19.61 dB
20.700 MHz 31,050 MHz = 200.000 kHz 6.92602 GHz -64.13 dém -48.40 dB -8.44 db
31.050 MHz 50,000 MHz = 200,000 kHz 6.92611 GHz -63.63 dBm -47.39 dB -7.89 dB
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Spectrum Emission Mask Standard: None
Peak Power -10.29 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.350 MHz 200,000 kHz 6.95057 GHz -63.18 dBm -52.89 dB -12.89 dB
-31.350 MHz -20.900 MHz | 200,000 kHz 6.96374 GHz -63.66 dBm -53.37 dB -13.47 dB
-20,900 MHz -11.450 MHz 200,000 kHz 6.98353 GHz -46.03 dBm -35.74 dB -15.72 dB
-11.450 MHz -10.450 MHz | 200,000 kHz 6.98356 GHz -46.74 dBm -36.45 dB -16.55 dB
10.450 MHz 11.450 MHz | 200.000 kHz 7.00644 GHz -58.71 dBm -48.43 dB -28.73 dB
11.450 MHz 20.900 MHz | 200.000 kHz 7.01590 GHz -65.81 dBm -55.52 dB -27.52 dB
20.900 MHz 31,350 MHz | 200.000 kHz 7.026320 GHz -65.65 dBm -55.36 dB -1543 dB
31.350 MHz 50,000 MHz = 200,000 kHz 7.02727 GHz -54.99 dgm -54.70 dB -14.70 dB
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Spectrum Emission Mask Standard: None
Peak Power -8.18 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.350 MHz | 200.000 kHz 6.95974 GHz -63.09 deém 54.91 dB -14.91dB
-31.350 MHz -20.900 MHz | 200.000 kHz 6.96394 GHz -63.15 dem -54.97 dB -15.31 dB
-20.900 MHz -11.450 MHz | 200.000 kHz 6.98353 GHz -43.23 dBm -35.05 dB -15.03 dB
-11.450 MHz -10.450 MHz | 200.000 kHz 6.98357 GHz -43.33 dBm -35.15 dB -15.45 dB
10.450 MHz 11.450 MHz | 200.000 kHz 7.00643 GHz -54.85 dBm -46.67 dB -27.17 dB
11.450 MHz 20.900 MHz | 200.000 kHz 7.00649 GHz -54.19 dBm -46.01 dB -25.99 dB
20.900 MHz 31,350 MHz | 200.000 kHz 7.02619 GHz -65.38 dém -57.20 dB -17.38 dB
31.350 MHz 50,000 MHz = 200,000 kHz 7.03353 GHz -64.68 dBm -56.50 dB -16.50 dB
- —_—
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Report No. : FR372407F

11AX20MIMO_Ant3_6995_106Tone_RU53
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Spectrum Emission Mask
Peak Power -9.46 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50,000 MHz 31,350 MHz | 200.000 kHz 6.04940 GHz -62.95 deém -53.49 dB -13.49 dB
-31.350 MHz 20,900 MHz | 200.000 kHz 6.96366 GHz -63.64 dém -54.18 dB -14.19 dB
-20.900 MHz -11.450MHz | 200.000 kHz 6.98346 GHz -44.09 dBm -34.63 dB -14.55 dB
-11.450 MHz -10.450 MHz | 200.000 kHz 6.98356 GHz -44.85 dBm -35.39 dB -15.49 dB

10.450 MHz 11.450 MHz | 200.000 kHz 7.0064S GHz -54.68 dBm -45.22 dB -25.32 dB
11.450 MHz 20.900 MHz | 200.000 kHz 7.00649 GHz -52.99 dBm -43.53dB -23.50 dB
20.900 MHz 31,350 MHz | 200.000 kHz 7.02628 GHz -65.49 dém -56.03 dB -16.11 dB
31.350 MHz 50,000 MHz = 200,000 kHz 7.04494 GHz -64.79 dgm -55.32 dB -15.32 dB
— _—
JL ) [TTI )
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Spectrum Emission Mask
Peak Power -14.80 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50,000 MHz 31,350 MHz | 200.000 kHz 6.94793 GHz -63.07 dém -48.27 dB -8.27 dB
-31.350 MHz 20,900 MHz | 200.000 kHz 6.96394 GHz -63.76 dm -48.97 dB -9.20 dB
-20.900 MHz -11.450MHz | 200.000 kHz 6.98350 GHz -50.31 dBm -35.51 dB -15.46 dB
-11.450 MHz -10.450 MHz | 200.000 kHz 6.98357 GHz -50.91 dBm -36.11 dB -16.41 dB

10.450 MHz 11.450 MHz | 200.000 kHz 7.0064S GHz -61.95 dam -47.16 dB -27.26 dB
11.450 MHz 20.900 MHz | 200.000 kHz 7.01572 GHz -65.51 dBm -50.71 dB -22.86 dB
20.900 MHz 31,350 MHz | 200.000 kHz 7.02632 GHz -65.64 dBm -50.85 dB -10.80 dB
31.350 MHz 50,000 MHz = 200,000 kHz 7.03211 GHz -65.16 dBm -50.36 dB -10.36 dB
JL ) [T )
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Spectrum Emission Mask Standard: None
Peak Power -15.29 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.350 MHz 200,000 kHz 6.95461 GHz -63.16 dBm -47.87 dB -7.87 dB
-31.350 MHz -20.900 MHz | 200,000 kHz 6.96369 GHz -63.90 dBm -48.61 dB -8.66 dB
-20,900 MHz -11.450 MHz 200,000 kHz 6.98350 GHz -50.36 dBm -35.07 dB -15.02 dB
-11.450 MHz -10.450 MHz | 200,000 kHz 6.98356 GHz -50.96 dBm -35.67 dB -15.77 dB
10.450 MHz 11.450 MHz | 200.000 kHz 7.0064S GHz -60.82 dBm -45.53 dB -25.63 dB
11.450 MHz 20.900 MHz | 200.000 kHz 7.01585 GHz -65.47 dBm -50.18 dB -22.23 dB
20.900 MHz 31,350 MHz | 200.000 kHz 7.02625 GHz -65.42 dém 50.13 dB -10.24 dB
31.350 MHz 50,000 MHz = 200,000 kHz 7.03872 GHz -65.00 dBm -40.71 dB -0.71dB
- —_——
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-10 dBém
-20 dBm .F |
i ; )
30 dBm 7 T
-40 dBm R L
-50 dBm /
-60 dBm , ,
-70 dBm
-80 dBm
CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.84 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.350 MHz 200,000 kHz 6.94823 GHz -63.22 dBm -48.38 dB -8.38 dB
-31.350 MHz -20.900 MHz | 200,000 kHz 6.96373 GHz -63.73 dBm -48.89 dB -8.98 dB
-20,900 MHz -11.450 MHz 200,000 kHz 6.98348 GHz -49.47 dBm -34.62 dB -14.56 dB
-11.450 MHz -10.450 MHz | 200,000 kHz 6.98356 GHz -49.74 dBm -34.80 dB -14.99 dB
10.450 MHz 11.450 MHz | 200.000 kHz 7.0064S GHz -58.43 dBm -43.59dB -23.69 dB
11.450 MHz 20.900 MHz | 200.000 kHz 7.01576 GHz -64.52 dBm -49.68 dB -21.81dB
20.900 MHz 31,350 MHz | 200.000 kHz 7.02621 GHz -65.42 dém -50.56 dB -10.75 dB
31.350 MHz 50,000 MHz = 200,000 kHz 7.04499 GHz -64.92 dBm -50.08 dB -10.08 dB
- ————
JU ) ARREREED e
Date: 22.AUG.2023 08:58:53
Sporton International Inc. (KunShan) Page Number : A2-351 of 357

TEL : +86-512-57900158
FCC ID: HLEEAG660BWNW
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11AX20MIMO_Ant3_7095_26Tone_RUS

Spectrum =
Ref Level 10.00 dem Offset 15.37 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
0 dBfr=
-10 dBm
T Tl
-20 dBm - { \l
-30 dBm ’f
f ]
-40 dBm
S0 L \\ ~.]
-60 dBm
-70 dBm
-80 dBm
CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.59 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.650 MHz 200,000 kHz 7.05131 GHz -65.66 dBm -55.07 dB -15.07 dB
-31.650 MHz -21.100 MHz 200,000 kHz 7.06339 GHz -66.23 dBm -55.65 dB -15.69 dB
-21.100 MHz -11.550 MHz 200,000 kHz 7.08261 GHz -58.49 dBm -47.91 dB -27.21dB
-11.550 MHz -10.550 MHz | 200,000 kHz 7.08345 GHz -58.66 dBm -48.08 dB -28.18 dB
10.550 MHz 11.550 MHz | 200.000 kHz 7.10654 GHz -46.71 dBm -36.13dB -16.43 dB
11.550 MHz 21,100 MHz | 200.000 kHz 7.10661 GHz -45.85 dBm -35.27 dB -15.22 dB
21.100 MHz 31,650 MHz = 200,000 kHz 7.12665 GHz -66.55 dém -55.97 dB -15.97 db
31.650 MHz 50,000 MHz = 200,000 kHz 7.13051 GHz -65.88 dBm -55.20 dB -15.29 dB
- ——
J{ J [ CEEEERE ]
Date: 22.AUG.Z 09:01:47

11AX20MIMO_Ant3_7095_52Tone_RU40

Spectrum
Ref Level 10.00 dBm  Offset 15.37 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
[ \
-20 dBm 1 ‘l +
-30 dBm i |
L T
-40 dBm
50.dl Sl \ )
-60 dBm
o
-70 dBm
-80 dBm
CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.79 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.650 MHz 200,000 kHz 7.05448 GHz -64.95 dBm -54.16 dB -14.16 dB
-31.650 MHz -21.100 MHz 200,000 kHz 7.06337 GHz -66.03 dBm -55.25 dB -15.26 dB
-21.100 MHz -11.550 MHz 200,000 kHz 7.08336 GHz -56.37 dBm -45.58 dB -25.50 dB
-11.550 MHz -10.550 MHz | 200,000 kHz 7.08345 GHz -57.39 dBm -46.60 dB -26.70 dB
10.550 MHz 11.550 MHz | 200.000 kHz 7.10655 GHz -46.65 dBm -35.86 dB -15.96 dB
11.550 MHz 21,100 MHz | 200.000 kHz 7.10670 GHz -46.23 dBm -35.44 dB -15.31dB
21.100 MHz 31,650 MHz = 200,000 kHz 7.12641 GHz -66.18 dém -55.39 dB -15.66 dB
31.650 MHz 50,000 MHz = 200,000 kHz 7.14268 GHz -65.84 dBm -55.06 dB -15.06 dB
- —
JU ) QnRi e
Date: 22.AUG.2023 09:04:59
Sporton International Inc. (KunShan) Page Number : A2-352 of 357

TEL : +86-512-57900158
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11AX20MIMO_Ant3_7095_106Tone_RU54

Spectrum =
Ref Level 10.00 dem Offset 15.37 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
0 dBfr=
-10 dBm
f ]
f f
-20 dBm I T
{
L N |
-30 dBf
m e —
-40 dBm
-50 dBtn \
-60 dBm
.. [ R A
-70 dBm
-80 dBm
CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.19 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -31.650 MHz 200,000 kHz 7.06050 GHz -65.40 dBm 53.21dB -13.21dB
-31.650 MHz -21.100 MHz 200,000 kHz 7.06341 GHz -66.07 dBm -53.88 dB -13.95 dB
-21.100 MHz -11.550 MHz 200,000 kHz 7.08331 GHz -55.70 dBm -43.51 dB -23.39 dB
-11.550 MHz -10.550 MHz | 200,000 kHz 7.08345 GHz -56.04 dBm -43.85 dB -23.95 dB
10.550 MHz 11.550 MHz | 200.000 kHz 7.1065S GHz -46.88 dBm -34.69 dB -14.79 dB
11.550 MHz 21,100 MHz | 200.000 kHz 7.10656 GHz -46.06 dBm -33.87dB -13.86 dB
21.100 MHz 31,650 MHz = 200,000 kHz 7.12664 GHz -66.56 dBm -54.37 dB -14.30 dB
31.650 MHz 50,000 MHz = 200,000 kHz 7.13162 GHz -66.02 dBm -53.84 dB -13.84 dB
- ———
J{ J AR e
Date: 22.AUG.Z 09:08:40

11AX20MIMO_Ant4_7095_26Tone_RUS8

Spectrum
Ref Level 10.00 dBm Offset 15.23 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm Jl f i
-30 dBm - J ]
-40 dBm o ! 1 —
-50 dBm [ ]
60 g - -
o
. ] e
-70 dBm
-80 dBm
CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -18.34 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz -30.900 MHz 200,000 kHz 7.05617 GHz -65.74 dBm -47.41dB -7.41dB
-30,900 MHz -20,600 MHz 200,000 kHz 7.06419 GHz -66.46 dBm -48.13 dB -8.24 dB
-20,600 MHz -11.300 MHz 200,000 kHz 7.07444 GHz -66.49 dBm -48.15 dB -20.19 dB
-11.300 MHz -10.300 MHz 200,000 kHz 7.08372 GHz -63.63 dBm -45.30 dB -25.60 dB
10.300 MHz 11.300 MHz = 200.000 kHz 7.10630 GHz -53.11 dBm -34.77 dB -14.87 db
11.300 MHz 20.600 MHz | 200.000 kHz 7.10633 GHz -52.61 dBm -34.27 dB -14.25 dB
20.600 MHz 30,900 MHz | 200,000 kHz 7.12545 GHz -66.33 dém -47.99 dB -851de
30.900 MHz 50,000 MHz = 200,000 kHz 7.13381 GHz -66.06 dBm -47.72 dB -7.72 dB
- )
JU ) QnRi e
Date: 22.AUG.2023 09:03:40
Sporton International Inc. (KunShan) Page Number : A2-353 of 357

TEL : +86-512-57900158
FCC ID: HLEEAG660BWNW
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11AX20MIMO_Ant4_7095_52Tone_RU40

Spectrum =
Ref Level 10.00 dem Offset 15.23 de Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
0 dBfr=
-10 dBm
-20 dBm
T i
-30 dBm
-40 dBm g L
-50 dBrm \
60 dBm .
[0 aem
-80 dBm
CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -18.25dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.900 MHz 200,000 kHz 7.04537 GHz -65.83 dBm -47.57 dB -7.57 dB
-30,900 MHz -20,600 MHz 200,000 kHz 7.06412 GHz -66.32 dBm -48.07 dB -8.09 dB
-20,600 MHz -11.300 MHz 200,000 kHz 7.07444 GHz -66.02 dBm -47.77 dB -19.80 dB
-11.300 MHz -10.300 MHz 200,000 kHz 7.08371 GHz -62.67 dBm -44.42 dB -24.52 dB
10.300 MHz 11.300 MHz = 200.000 kHz 7.10630 GHz -52.63 dBm -34.38 dB -14.48 dB
11.300 MHz 20.600 MHz | 200.000 kHz 7.10631 GHz -52.20 dBm -34.05dB -14.05 dB
20.600 MHz 30,900 MHz | 200,000 kHz 7.12587 GHz -66.80 dBm -48.55 dB -8.58 db
30.900 MHz 50,000 MHz = 200,000 kHz 7.12606 GHz -66.17 dém -47.92 dB -7.92 dB
- —_———
J{ J [ CEEERRE ]
Date: 22.AUG.Z 09:05:58

11AX20MIMO_Ant4_7095_106Tone_RU54

Spectrum
Ref Level 10.00 dBm Offset 15.23 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm
I J *
-30 dBm ] i
-40 dBm J L
-50 dBm
B \ S
=60
=0 dBr —— S
-70 dBm
-80 dBm
CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -18.74 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.900 MHz 200,000 kHz 7.05333 GHz -65.74 dBm -47.00 dB -7.00 dB
-30,900 MHz -20,600 MHz 200,000 kHz 7.06418 GHz -66.25 dBm -47.50 dB -7.59 dB
-20,600 MHz -11.300 MHz 200,000 kHz 7.07448 GHz -65.62 dBm -47.08 dB -19.14 dB
-11.300 MHz -10.300 MHz 200,000 kHz 7.08371 GHz -61.25 dBm -42.50 dB -22.60 dB
10.300 MHz 11.300 MHz = 200.000 kHz 7.10630 GHz -52.10 dBm -33.36dB -13.46 dB
11.300 MHz 20.600 MHz | 200.000 kHz 7.10631 GHz -51.75 dam -33.00dB -13.00 dB
20.600 MHz 30,900 MHz | 200,000 kHz 7.12575 GHz -66.67 dém -47.92 dB -8.00 db
30.900 MHz 50,000 MHz = 200,000 kHz 7.12606 GHz -66.04 dBm -47.29 dB -7.29 dB
- —
JU ) QnRi e
Date: 22.AUG.2023 09:10:47
Sporton International Inc. (KunShan) Page Number : A2-354 of 357
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372407F

11AX20MIMO_Ant3_7115_26Tone_RUS

Spectrum =
Ref Level 0.00 dém Offset 1541 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
-10 dBfie
-20 dBm T T
-30 dBm J \'
-40 dBm f
|- -~
-50 dBm \
-50-dBm \ -
-70 dBm
.../ \__g
-80 dBm
-90 dBm
CF 7.115 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -19.92 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.350 MHz 200,000 kHz 7.07278 GHz -75.45 dBm -55.53 dB -15.53 dB
-31.350 MHz -20.900 MHz | 200,000 kHz 7.08390 GHz -75.99 dBm -56.07 dB -16.36 dB
-20,900 MHz -11.450 MHz 200,000 kHz 7.10351 GHz -66.80 dBm -46.88 dB -26.85 dB
-11.450 MHz -10.450 MHz | 200,000 kHz 7.10356 GHz -67.39 dBm -47.47 dB -27.57 dB
10.450 MHz 11.450 MHz | 200.000 kHz 7.12643 GHz -54.99 dBm -35.07 dB -15.57 dB
11.450 MHz 20.900 MHz | 200.000 kHz 7.12648 GHz -54.90 dBm -34.98 dB -14.96 dB
20.900 MHz 31,350 MHz | 200.000 kHz 7.14628 GHz -76.31 dém -56.39 dB -16.48 dB
31.350 MHz 50,000 MHz = 200,000 kHz 7.14299 GHz -75.84 dBm -55.93 dB -15.93 dB
J{ J [ CEEERRE ]

11AX20MIMO_Ant3_7115_52Tone_RU40

Spectrum

Date:

31.AUG.2023

0
&
o

Ref Level 0.00 d8m Offset 1541 dB Mode Sweep
Count 100/100

[® 1Rm View
Limit ¢heck PABS

-10 dBfie

-20 dBm f 3

] { !

-30 dBm J L

40 dBm T

-50 dBm \\

0 dBm \

-70 dBm

A S

-80 dBm

-90 dBm

CF 7.115 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -17.99 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.350 MHz 200,000 kHz 7.07647 GHz -75.34 dBm -57.35dB -17.35dB
-31.350 MHz -20.900 MHz | 200,000 kHz 7.08368 GHz -76.02 dBm -58.03 dB -18.06 dB
-20,900 MHz -11.450 MHz 200,000 kHz 7.10351 GHz -63.80 dBm -45.80 dB -25.77 dB
-11.450 MHz -10.450 MHz | 200,000 kHz 7.10356 GHz -64.68 dBm -46.60 dB -26.79 dB
10.450 MHz 11.450 MHz | 200.000 kHz 7.12644 GHz -53.04 dBm -35.05dB -15.35 dB
11.450 MHz 20.900 MHz | 200.000 kHz 7.12655 GHz -53.17 dBm -35.18 dB -15.10 dB
20.900 MHz 31,350 MHz | 200.000 kHz 7.14631 GHz -76.16 dém -56.17 dB -18.22 dB
31.350 MHz 50,000 MHz = 200,000 kHz 7.15949 GHz -75.59 dBm -57.60 dB -17.60 dB
JU ) ARREREED e

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW
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11AX20MIMO_Ant3_7115_106Tone_RU54

Spectrum =

Ref Level 0.00 dBm  Offset 15.41 dg Mode Sweaep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
-10 dBfie
-20 dBm ,’ ( -
-30 dBm !

40 dBm /J ]‘\-
-50 dBm \
-60 dBm

-70 dBm j \‘

Ly -
-80 dBm
-90 dBm
CF 7.115 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.90 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.350 MHz 200,000 kHz 7.08186 GHz -75.14 dBm -59.24 dB -19.24 dB
-31.350 MHz -20.900 MHz | 200,000 kHz 7.08368 GHz -75.70 dBm -59.80 dB -19.83 dB
-20,900 MHz -11.450 MHz 200,000 kHz 7.10346 GHz -58.78 dBm -42.88 dB -22.80 dB
-11.450 MHz -10.450 MHz | 200,000 kHz 7.10357 GHz -59.21 dBm -43.30 dB -23.60 dB
10.450 MHz 11.450 MHz | 200.000 kHz 7.12644 GHz -50.15 dam -34.25 dB -14.35 dB
11.450 MHz 20.900 MHz | 200.000 kHz 7.12649 GHz -49.44 dBm -3353dB -13.50 dB
20.900 MHz 31,350 MHz | 200.000 kHz 7.14621 GHz -75.63 dém -59.73 dB -10.80 dB
31.350 MHz 50,000 MHz = 200,000 kHz 7.15200 GHz -75.24 dgm -59.34 dB -19.34 dB
- ————
J{ J AR e
11:34:47

11AX20MIMO_Ant4_7115_26Tone_RUS

Spectrum
Ref Level 0.00 d8ém  Offset 1523 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
-10 dBfie
-20 dBm
-30 dBm J' f “
-40 dBm + L
-50 dBm !
-60 dBm \
70 dBm
- -
-60 dBm
-90 dBm
CF 7.115 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -27.19 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.200 MHz 200,000 kHz 7.07409 GHz -75.83 dBm -48.64 dB -8.64 dB
-31.200 MHz -20,800 MHz 200,000 kHz 7.08394 GHz -76.50 dBm -49.31 dB -9.47 dB
-20,800 MHz -11.400 MHz | 200,000 kHz 7.09424 GHz -76.56 dBm -49.37 d -21.40 dB
-11.400 MHz -10.400 MHz 200,000 kHz 7.10361 GHz -73.13 dBm -45.94 dB -26.04 dB
10.400 MHz 11.400 MHz | 200.000 kHz 7.12640 GHz -62.29 dBm -35.10 dB -15.20 dB
11.400 MHz 20.800 MHz |~ 200.000 kHz 7.12641 GHz -61.92 dBm -34.73dB -14.72 dB
20.800 MHz 31,200 MHz = 200,000 kHz 7.14614 GHz -76.80 dém -40.61 dB -0.69 dB
31.200 MHz 50,000 MHz = 200,000 kHz 7.14776 GHz -76.28 dém -40.09 dB -0.09 dB
JL ) i
Date: 31.AUG.2023 11:30:21
Sporton International Inc. (KunShan) Page Number : A2-356 of 357
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11AX20MIMO_Ant4_7115_52Tone_RU40

Spectrum =
Ref Level 0.00 dém  Offset 1523 dB& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
-10 dBfie
-20 dBm
-30 dBm f I i
L
-40 dBm 1 {
-50 dBm — i~
50 dim el .\
-70 dBm — "C
50 dem
-90 dBm
CF 7.115 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -24.96 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.200 MHz 200,000 kHz 7.07482 GHz -75.94 dBm -50.97 dB -10.97 dB
-31.200 MHz -20,800 MHz 200,000 kHz 7.08384 GHz -76.52 dBm -51.55 dB -11.60 dB
-20,800 MHz -11.400 MHz | 200,000 kHz 7.09432 GHz -76.52 dBm -51.56 dB -23.66 dB
-11.400 MHz -10.400 MHz 200,000 kHz 7.10361 GHz -70.90 dBm -45.94 dB -26.04 dB
10.400 MHz 11.400 MHz | 200.000 kHz 7.12640 GHz -59.91 dBm -34.95 dB -15.05 dB
11.400 MHz 20.800 MHz |~ 200.000 kHz 7.12643 GHz -59.64 dBm -34.67 dB -14.65 dB
20.800 MHz 31,200 MHz = 200,000 kHz 7.14603 GHz -76.62 dém -51.66 dB -11.86 dB
31.200 MHz 50,000 MHz = 200,000 kHz 7.15481 GHz -76.33 dém -51.36 dB -11.36 dB
- ——
JU ) QnRi e

11AX20MIMO_Ant4_7115_106Tone_RU54

Spectrum
Ref Level 0.00 d8ém  Offset 1523 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
-10 dBfie
-20 dBm
-30 dBm / [r— \.
| |
-40 dBm — vy
o ~—
-50 dBm
-60 dBm \
-70 dBm
- [ v
-60 dBm
-90 dBm
CF 7.115 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -23.06 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.200 MHz 200,000 kHz 7.06921 GHz -75.99 dBm -52.93 dB -12.93 dB
-31.200 MHz -20,800 MHz 200,000 kHz 7.08389 GHz -76.42 dBm -53.36 dB -13.46 dB
-20,800 MHz -11.400 MHz | 200,000 kHz 7.10331 GHz -66.37 dBm -43.31dB -23.06 dB
-11.400 MHz -10.400 MHz 200,000 kHz 7.10361 GHz -66.76 dBm -43.70 dB -23.80 dB
10.400 MHz 11.400 MHz | 200.000 kHz 7.12640 GHz -57.26 dBm -34.20 dB -14.30 dB
11.400 MHz 20.800 MHz |~ 200.000 kHz 7.12653 GHz -56.87 dBm -33.81dB -13.70 dB
20.800 MHz 31,200 MHz = 200,000 kHz 7.14613 GHz -76.80 dém 53.74 dB -13.82 dB
31.200 MHz 50,000 MHz = 200,000 kHz 7.15828 GHz -76.22 dém -53.16 dB -13.16 dB
- ——
JU ) QnRi e
Date: 31.AUG.2023 11:35:38
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
0.0 | 15E R§§247-QP
50.0 ; 15E RSS247-AVG
i |
40.0 ' i
; 1mL
30.0
'3
i
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-L 2023 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuv dB dB
1% 0.186 49.97 -15.19 B5.16 39.50 0.04 10.43 qF
2 0.166 32.67 -22.49 55.16 22.20 0.04 10.43 Average
3 0.205 46.35 -17.05 £3.40 35.90 0.03 10.42 QP
4 0.205 27.05 -26.35 53.40 16.60 0.03 10.42 Average
5 0.336 40.85 -18.46 59.31 30.50 0.02 10.33 QP
6 0.336 24.95 -24.36 49.31 14.60 0.02 10.33 Average
7 0.471 38.71 -17.78 56.49 28.50 -0.02 10.23 QP
8 0.471 21.51 -24.98 46.49 11.30 -0.02 10.23 Average
9 13.408 40.18 -19.82 £0.00 20.20 -0.13 11.11 @F
10 13.408 32.28 -17.72 50.00 21.30 -0.13 11.11 Average
11 14.672 39.59 -20.41 60.00 28.50 —0.12 11.21 QP
12 14.672 32.20 -17.71 50.00 21.20 -0.12 11.21 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2

TEL : +86-512-57900158
FCC ID: HLEEAG660BWNW




saronas. FCC RF Test Report

Report No. : FR372407F

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level ({dBuV)
70.0
50.0 | 15E RS§247-QP
50.0 | 15E RSS247-AVG
40.0 i
30.0 z
20.0
10.0
015 2 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-N 2023 NEUTRAL
Over LISN
Freq Level Limit Factor Remark
MHz ~ dBuV aE dB
1% 0.172 45.27 -19.59 0. 04 QP
2 0.172 27.67 -27.19 0. 04 Average
3 0.269 38.85 -22.31 -0.02 7 QP
4 0.269 20.85 L 31 —0.02 7 Average
5 0.521 32.73 -23.27 -0.07 QP
f 0. 52 19, 33 BT =0.07 Average
7 12.384 38.07 -21.93 -0.15 QP
g 12.384 29.67 -20.33 -0.15 2 Average
9 14.364 38.27 -21.73 -0. 11 QP
10 14.364 30.37 -19.683 -0. 11 Average
11 15.718 36.92 -23.08 -0.12 QP
1z 15. 718 29,32 68 -0.12 Average
Note:
1. Level(dBupV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : 41~42 %
Temperature : 22~23C

Test Engineer : Carry Xu

Radiated Spurious Emission Test Modes

Mode Band éa:g Antenna | Modulation Channel | Frequency 32:2 RU Remark
Mode 1  U-NII-5 5.925-6.425 CDD 3+4 802.11a 1 5955 6Mbps - -
Mode2 U-NII-5 5.925-6.425 CDD 3+4 802.11a 45 6175 6Mbps - -
Mode 3 = U-NII-5 5.925-6.425 CDD 3+4 802.11a 93 6415 6Mbps - -
Mode 4  U-NII-6 6.425-6.525 CDD 3+4 802.11a 97 6435 6Mbps - -
Mode5 U-NII-6 6.425-6.525 CDD 3+4 802.11a 105 6475 6Mbps - -
Mode 6 U-NII-6 6.425-6.525 CDD 3+4 802.11a 113 6515 6Mbps - -
Mode 7  U-NII-7 6.525-6.875 CDD 3+4 802.11a 117 6535 6Mbps - -
Mode 8 U-NII-7 6.525-6.875 CDD 3+4 802.11a 149 6695 6Mbps - -
Mode 9  U-NII-7 6.525-6.875 CDD 3+4 802.11a 185 6875 6Mbps - -
Mode 10 = U-NII-8 6.875-7.125 CDD 3+4 802.11a 189 6895 6Mbps - -
Mode 11 = U-NII-8 6.875-7.125 CDD 3+4 802.11a 209 6995 6Mbps - -
Mode 12 U-NII-8 6.875-7.125 CDD 3+4 802.11a 229 7095 6Mbps - -
Mode 13 = U-NII-5 5.925-6.425 CDD 3+4 802.11ax HE20 1 5955 MCSO0 - -
Mode 14 U-NII-5 5.925-6.425 CDD 3+4 802.11ax HE20 1 5955 MCSO0 P"SSE%R -
Mode 15 U-NII-5 5.925-6.425 CDD 3+4 802.1lax HE20 1 5955 mcso FaaLR
Mode 16 = U-NII-5 5.925-6.425 CDD 3+4 802.11ax HE20 1 5955 MCSO0 Zalrgg}gs -
Mode 17 U-NII-5 5.925-6.425 CDD 3+4 802.1lax HE20 45 6175 MCSO0 - -
Mode 18 U-NII-5 5.925-6.425 CDD 3+4 802.1lax HE20 93 6415 MCSO0 - -
Mode 19 = U-NII-5 5.925-6.425 CDD 3+4 802.11ax HE40 3 5965 MCSO0 - -
Mode 20 U-NII-5 5.925-6.425 CDD 3+4 802.1lax HE40 43 6165 MCSO0 - -
Mode 21 U-NII-5 5.925-6.425 CDD 3+4 802.1lax HE40 91 6405 MCSO0 - -
Mode 22 = U-NII-5 5.925-6.425 CDD 3+4 802.11ax HES0 7 5985 MCSO  Full RU -
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Radiated Spurious Emission Test Modes

Mode Band (BGa:g Antenna Modulation Channel Frequency gz:: RU Remark
Mode 23 U-NII-5 | 5.925-6.425 CDD 3+4| 802.11ax HE80 39 6145 MCSO0 Full RU -
Mode 24 U-NII-5 | 5.925-6.425 CDD 3+4| 802.11ax HE80 87 6385 MCSO0 Full RU -
Mode 25 U-NII-5 | 5.925-6.425 CDD 3+4 | 802.11ax HE160 15 6025 MCSO0 Full RU -
Mode 26 U-NII-5 | 5.925-6.425 CDD 3+4 | 802.1l1ax HE160 47 6185 MCSO0 Full RU -
Mode 27 U-NII-5 | 5.925-6.425 CDD 3+4 | 802.11lax HE160 79 6345 MCSO0 Full RU -
Mode 28 U-NII-5 5.925-6.425 CDD 3+4| 802.1lax HE20 97 6435 MCSO0 - -
Mode 29 U-NII-6 | 6.425-6.525 CDD 3+4| 802.11ax HE20 105 6475 MCSO0 - -
Mode 30 U-NII-6 | 6.425-6.525 CDD 3+4| 802.11ax HE20 113 6515 MCSO0 - -
Mode 31 U-NII-6 | 6.425-6.525 CDD 3+4| 802.11ax HE20 99 6445 MCSO0 Full RU -
Mode 32 U-NII-6 6.425-6.525 CDD 3+4| 802.1lax HE40 107 6485 MCSO0 Full RU -
Mode 33 U-NII-6 6.425-6.525 CDD 3+4| 802.1lax HE80 103 6465 MCSO0 Full RU -
Mode 34 U-NII-6 6.425-6.525 CDD 3+4| 802.1lax HE40 115 6525 MCSO0 Full RU -
Mode 35 U-NII-6 | 6.425-6.525 CDD 3+4| 802.11ax HE80 119 6545 MCSO0 Full RU -
Mode 36 U-NII-6 | 6.425-6.525 CDD 3+4 | 802.11ax HE160 111 6505 MCSO0 Full RU -
Mode 37 U-NII-7 | 6.525-6.875 CDD 3+4| 802.11ax HE20 117 6535 MCSO0 Full RU -
Mode 38 U-NII-7 6.525-6.875 CDD 3+4| 802.1lax HE20 149 6695 MCSO0 Full RU -
Mode 39 U-NII-7 6.525-6.875 CDD 3+4| 802.1lax HE40 123 6565 MCSO Full RU -
Mode 40 U-NII-7 6.525-6.875 CDD 3+4| 802.1lax HE40 147 6685 MCSO0 Full RU -
Mode 41 U-NII-7 6.525-6.875 CDD 3+4| 802.11lax HE40 179 6845 MCSO Full RU -
Mode 42 U-NII-7 6.525-6.875 CDD 3+4| 802.11ax HE80 135 6625 MCSO Full RU -
Mode 43 U-NII-7 6.525-6.875 CDD 3+4| 802.11ax HE80 151 6705 MCSO Full RU -
Mode 44 U-NII-7 | 6.525-6.875 CDD 3+4 | 802.1lax HE160 143 6665 MCSO0 Full RU -
Mode 45 U-NII-7 6.525-6.875 CDD 3+4| 802.1lax HE20 185 6875 MCSO0 Full RU -
Mode 46 U-NII-7 6.525-6.875 CDD 3+4| 802.1lax HE80 183 6865 MCSO Full RU -
Mode 47 U-NII-7 | 6.525-6.875 CDD 3+4 | 802.11ax HE160 175 6825 MCSO Full RU -
Mode 48 U-NII-8 6.875-7.125 CDD 3+4| 802.11ax HE20 189 6895 MCSO Full RU -
Mode 49 U-NII-8 6.875-7.125 CDD 3+4| 802.1lax HE20 209 6995 MCSO Full RU -
Mode 50 U-NII-8 6.875-7.125 CDD 3+4| 802.1lax HE20 229 7095 MCSO Full RU -
Mode 51 U-NII-8  6.875-7.125 CDD 3+4 802.11ax HE20 = 229 7095  MCSO Eﬁrggjg -
Mode 52 U-NII-8  6.875-7.125 CDD 3+4 802.11ax HE20 = 229 7095  MCSO ;Sg;/"db -
Mode 53 U-NII-8 6.875-7.125 CDD 3+4| 802.1lax HE20 229 7095 MCSO0 RTJTSS}§4
Mode 54 U-NII-8 6.875-7.125 CDD 3+4 802.11ax HE40 203 6965 MCSO = FullRU -
Mode 55 U-NII-8 6.875-7.125 CDD 3+4| 802.1lax HE40 227 7085 MCSO Full RU -
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Radiated Spurious Emission Test Modes

Band . Data
Mode | Band (GH2) Antenna Modulation Channel Frequency Rate RU Remark
Mode 56 U-NII-8 | 6.875-7.125 | CDD 3+4  802.11lax HE80 199 6945 MCSO0 Full RU -
Mode 57 U-NII-8 | 6.875-7.125 | CDD 3+4  802.11lax HE80 215 7025 MCSO0 Full RU -
Mode 58 U-NII-8  6.875-7.125 | CDD 3+4 802.1lax HE160 207 6985 MCSO0 Full RU -
Mode 59 U-NII-8 | 6.875-7.125 | CDD 3+4  802.11ax HE40 187 6885 MCSO0 Full RU -
Mode 60| U-NII-5 | 5.925-6.425 | CDD 3+4 802.11a 2 5935 6Mbps - -
Mode 61/ U-NII-5 | 5.925-6.425 | CDD 3+4  802.11ax HE20 2 5935 MCSO0 - -
Mode 62 U-NII-5  5.925-6.425 CDD 3+4 802.11ax HE20 2 5935  MCSO Eﬁg‘g}a -
Mode 63 U-NII-5  5.925-6.425 CDD 3+4 802.11ax HE20 2 5935  MCSO 5352“2%_7 -
Partial_
Mode 64 U-NII-5 | 5.925-6.425 | CDD 3+4  802.11ax HE20 2 5935 MCSO0 RU106/53 -
Mode 65 U-NII-8  6.875-7.125 CDD 3+4 802.11a 233 7115 6Mbps - -
Mode 66 U-NII-8 | 6.875-7.125 | CDD 3+4  802.11lax HE20 233 7115 MCSO0 - -
Mode 67| U-NII-8 | 6.875-7.125 CDD 3+4 | 802.11ax HE20 233 7115 MCSO0 E?Jrgg/lg -
Mode 68| U-NII-8 | 6.875-7.125 CDD 3+4 | 802.11ax HE20 233 7115 MCSO ;Sglze;ldf—o -
Partial_
Mode 69 U-NII-8 6.875-7.125 CDD 3+4 | 802.11ax HE20 233 7115 MCSO0 RU106/54 -
Mode 70| U-NII-8 | 6.875-7.125 CDD 3+4 | 802.11ax HE20 233 7115 MCSO0 LF
Co-Location
Band . Data
Mode Band (GH2) ’ Antenna ’ Modulation ‘ Channel ‘ Frequency‘ Rate ‘ RU ‘ Remark
U-NII-8 6.875-7.125 CDD 3+4 802.11ax HE20 233 7115 MCSO - -
Mode 71 | 2400-2483.5 2400-2483.5 2 Bluetooth-LE_GSFK 39 2480 2Mbps | - -
WWAN Part 96 B48 BW=20M
U-NII-8 6.875-7.125 CDD 3+4 802.11ax HE20 233 7115 MCSO0 - -
Mode 72 | 2400-2483.5 2400-2483.5 3 802.11b 11 2462 1Mbps | - -
WWAN Part 96 B48 BW=20M
U-NII-8 6.875-7.125 3 802.11ax HE20 233 7115 MCSO - -
q 2400-2483.5  2400-2483.5 2 Bluetooth-LE_GSFK 39 2480 2Mbps | - -
Mode 73
2400-2483.5  2400-2483.5 4 802.11b 11 2462 1Mbps | - -
WWAN Part 96 B48 BW=20M
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Summary of each worse mode

Mode | Modulation | Ch. (T\;Iz‘l) (dléa/ellm) (dléilln;'/i/tm) M(%rg)in Pol. 'Z?/Zk Result | Remark
1 802.11a 1 5924.06 47.15 68.20 -21.05 \% AVERAGE | Pass Band Edge
1 802.11a 1 11910.00 46.09 54.00 -7.91 V | AVERAGE | Pass Harmonic
2 802.11a 45 - - - - - - - Band Edge
2 802.11a 45 | 12350.00 44.35 54.00 -9.65 \% AVERAGE | Pass Harmonic
3 802.11a 93 - - - - - - - Band Edge
3 802.11a 93 | 12830.00 48.55 88.20 -39.65 \% PEAK Pass Harmonic
4 802.11a 97 - - - - - - - Band Edge
4 802.11a 97 | 12870.00 49.48 88.20 -38.72 H PEAK Pass Harmonic
5 802.11a 105 - - - - - - - Band Edge
5 802.11a 105 | 12950.00 49.77 88.20 -38.43 H PEAK Pass Harmonic

802.11a 113 - - - - - - - Band Edge
® 802.11a 113 | 13030.00 49.60 88.20 -38.60 Y, PEAK Pass Harmonic
7 802.11a 117 - - - - - - - Band Edge
7 802.11a 117 | 13070.00 49.52 88.20 -38.68 \Y PEAK Pass Harmonic
8 802.11a 149 - - - - - - - Band Edge
8 802.11a 149 | 13390.00 42.68 54.00 -11.32 H AVERAGE | Pass Harmonic
9 802.11a 185 - - - - - - - Band Edge
9 802.11a 185 13750.00 48.65 88.20 -39.55 H PEAK Pass Harmonic
10 802.11a 189 - - - - - - - Band Edge
10 802.11a 189 | 13790.00 52.69 88.20 -35.51 \% Peak Pass Harmonic
11 802.11a 209 - - - - - - - Band Edge
11 802.11a 209 | 13990.00 50.74 88.20 -37.46 H PEAK Pass Harmonic
12 802.11a 229 7127.24 48.24 68.20 -19.96 \% AVERAGE @ Pass @ Band Edge
12 802.11a 229 | 14190.00 53.11 88.20 -35.09 \Y Peak Pass Harmonic
13 802.11ax HE20 1 5924.97 47.91 68.20 -20.29 H AVERAGE @ Pass @ Band Edge
13 802.11ax HE20 1 11910.00 46.69 54.00 -7.31 \% AVERAGE | Pass Harmonic
14 802.11ax HE20 1 5903.78 43.84 68.20 -24.36 \% AVERAGE @ Pass @ Band Edge
14 802.11ax HE20| 1 - - - - - - - Harmonic
15 802.11axHE20 1 5905.08 43.75 68.20 -24.45 \ AVERAGE Pass | Band Edge
15 [802.11ax HE20| 1 - - - - - - - Harmonic
16 802.11axHE20 1 5904.43 43.83 68.20 -24.37 H AVERAGE Pass | Band Edge
16 | 802.11ax HE20| 1 - - - - - - - Harmonic
17 |802.11ax HE20 45 - - - - - - - Band Edge
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Summary of each worse mode

Mode | Modulation Ch. (":\;ﬁ'(l) (dléi(/ellm) (dléilln;'/i/tm) M(zrg)in Pol. Z?/Zk Result | Remark
17 802.11ax HE20 A 45 @ 12350.00 42.90 54.00 -11.10 V | AVERAGE | Pass  Harmonic
18 802.11ax HE20 93 - - - - - - - Band Edge
18 802.11ax HE20 | 93 | 12830.00 50.55 88.20 -37.65 H PEAK Pass = Harmonic
19 802.11ax HE40 = 3 5924.96 60.09 68.20 -8.11 V | AVERAGE | Pass Band Edge
19 802.11ax HE40 3 | 11930.00 43.87 54.00 -10.13 V | AVERAGE | Pass Harmonic
20 802.11ax HE40 43 - - - - - - - Band Edge
20 | 802.11ax HE40 43 | 12330.00 43.64 54.00 -10.36 | V | AVERAGE Pass @ Harmonic
21 | 802.11ax HE40 @ 91 - - - - - - - Band Edge
21 | 802.11ax HE40 91 | 12810.00 48.28 88.20 -39.92  V PEAK Pass = Harmonic
22 802.11ax HE80 = 7 5925.00 60.79 68.20 -7.41 V | AVERAGE | Pass HBand Edge
22 802.11ax HE80 =7 | 11970.00 42.68 54.00 -11.32 V | AVERAGE | Pass Harmonic
23 802.11ax HE80 = 39 - - - - - - - Band Edge
23 | 802.11ax HE80 | 39 | 12290.00 38.32 54.00 -15.68 | H | AVERAGE Pass @ Harmonic
24 | 802.11ax HE80O | 87 - - - - - - - Band Edge
24 802.11ax HE80 = 87  12770.00 48.44 88.20 -39.76 \Y, PEAK Pass = Harmonic
25 802.11ax HE160 15 @ 5908.00 51.61 68.20 -16.59 | V | AVERAGE | Pass Band Edge
25 802.11ax HE160 15 @ 12050.00 37.68 54.00 -16.32 H | AVERAGE | Pass Harmonic
26 802.11ax HE160| 47 - - - - - - - Band Edge
26 802.11ax HE160 47 | 12370.00 37.64 54.00 -16.36 H | AVERAGE | Pass Harmonic
27 1802.11ax HE160| 79 - - - - - - - Band Edge
27 1802.11ax HE160 79 | 12690.00 38.02 54.00 -15.98 V | AVERAGE | Pass Harmonic
28 802.11ax HE20 | 97 - - - - - - - Band Edge
28 802.11ax HE20 = 97  12870.00 50.70 88.20 -37.50 \% PEAK Pass Harmonic
29 802.11ax HE20 @ 105 - - - - - - - Band Edge
29 802.11ax HE20 = 105 12950.00 49.09 88.20 -39.11 \% PEAK Pass Harmonic
30 802.11ax HE20 | 113 - - - - - - - Band Edge
30 802.11ax HE20 = 113 13030.00 52.24 88.20 -35.96 \% PEAK Pass Harmonic
31 802.11ax HE20 = 99 - - - - - - - Band Edge
31 802.11ax HE20 = 99 | 12890.00 50.29 88.20 -37.91 \% PEAK Pass | Harmonic
32 | 802.11ax HE40 | 107 - - - - - - - Band Edge
32 802.11ax HE40 A 107  12970.00 48.49 88.20 -39.71 \% PEAK Pass | Harmonic
33 802.11ax HE80 @ 103 - - - - - - - Band Edge
33 802.11ax HE80 = 103 12930.00 47.91 88.20 -40.29 H PEAK Pass Harmonic
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Summary of each worse mode

Mode Modulation Ch. (T\;Iﬁg) (dléfx;e/lm) (dléilln;'/i/tm) M(%rg)in Pol. Z?/Zk Result  Remark
802.11ax HE40 | 115 - - - - - - - Band Edge
34 802.11ax HE40 = 115  13050.00 51.30 88.20 -36.90 \Y, PEAK Pass | Harmonic
802.11ax HE80 | 119 - - - - - - - Band Edge
% 802.11ax HE80 119 | 13090.00 49.10 88.20 -39.10 \% PEAK Pass Harmonic
802.11ax HE160 111 - - - - - - - Band Edge
% 802.11ax HE160 | 111 K 13010.00 48.34 88.20 -39.86 \% PEAK Pass Harmonic
802.11ax HE20 @ 117 - - - - - - - Band Edge
37 802.11ax HE20 = 117 H 13070.00 50.32 88.20 -37.88 \Y, PEAK Pass | Harmonic
802.11ax HE20 | 149 - - - - - - - Band Edge
%8 802.11ax HE20 = 149 | 13390.00 46.94 54.00 -7.06 V | AVERAGE Pass Harmonic
39 802.11ax HE40 123 - - - - - - - Band Edge
39 802.11ax HE40 | 123 | 13130.00 48.39 88.20 -39.81 H PEAK Pass Harmonic
802.11ax HE40 | 147 - - - - - - - Band Edge
%0 802.11ax HE40 | 147 | 13370.00 38.30 54.00 -15.70 H | AVERAGE | Pass Harmonic
802.11ax HE40 | 179 - - - - - - - Band Edge
o 802.11ax HE40 179 | 13690.00 47.42 88.20 -40.78 \% PEAK Pass Harmonic
802.11ax HE80 135 - - - - - - - Band Edge
2 802.11ax HE80 | 135 | 13250.00 38.66 54.00 -15.34 V| AVERAGE @ Pass | Harmonic
802.11ax HE80 = 151 - - - - - - - Band Edge
3 802.11ax HE80 @ 151 | 13410.00 48.25 88.20 -39.95 H PEAK Pass Harmonic
802.11ax HE160 | 143 - - - - - - - Band Edge
44 802.11ax HE160 143 | 13330.00 38.05 54.00 -1595 V | AVERAGE @ Pass | Harmonic
802.11ax HE20 185 - - - - - - - Band Edge
® 802.11ax HE20 185 | 13750.00 49.76 88.20 -38.44 H PEAK Pass Harmonic
802.11ax HE80 = 183 - - - - - - - Band Edge
40 802.11ax HE80 183 | 13730.00 47.68 88.20 -40.52 \% PEAK Pass Harmonic
802.11ax HE160 | 175 - - - - - - - Band Edge
47 802.11ax HE160 | 175  13650.00 47.85 88.20 -40.35 \% PEAK Pass Harmonic
802.11ax HE20 | 189 - - - - - - - Band Edge
8 802.11ax HE20 | 189 | 13790.00 49.36 88.20 -38.84 H PEAK Pass Harmonic
802.11ax HE20 | 209 - - - - - - - Band Edge
9 802.11ax HE20 209 | 13990.00 47.78 88.20 -40.42 H PEAK Pass Harmonic
50 802.11ax HE20 | 229 | 7127.88 47.91 68.20 -20.29 V | AVERAGE Pass Band Edge
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Summary of each worse mode

Mode | Modulation Ch. (qu) (dgizlellm) (dléilln;'/i/tm) M(?jrg)in Pol. Z?/Zk Result | Remark
50 | 802.11ax HE20 | 229 14190.00 47.74 88.20 -40.46 H PEAK Pass | Harmonic
51 802.11ax HE20 | 229 7242.76 44.71 68.20 -23.49 V | AVERAGE A Pass | Band Edge
51 | 802.11ax HE20 @ 229 - - - - - - - Harmonic
52 802.11ax HE20 229 7244.36 44.61 68.20 -23.59 V | AVERAGE | Pass | Band Edge
52 802.11ax HE20 | 229 - - - - - - - Harmonic
53 802.11ax HE20 229 7243.88 44.57 68.20 -23.63 V | AVERAGE | Pass | Band Edge
53 | 802.11ax HE20 | 229 - - - - - - - Harmonic
54 | 802.11ax HE40 | 203 - - - - - - - Band Edge
54 | 802.11ax HE40 203 13930.00 47.31 88.20 -4089 H PEAK Pass | Harmonic
55 802.11ax HE40 227 7127.24 60.16 68.20 -8.04 V | AVERAGE A Pass | Band Edge
55 802.11ax HE40 227 14170.00 48.44 88.20 -39.76 H PEAK Pass Harmonic
56 | 802.11ax HE80 199 - - - - - - - Band Edge
56 | 802.11ax HE80 199  13890.00 47.91 88.20 -40.29  V PEAK Pass | Harmonic
57 802.11ax HE80 | 215 7129.06 52.81 68.20 -15.39 V | AVERAGE A Pass | Band Edge
57 802.11ax HE80 | 215 14050.00 48.14 88.20 -40.06 \% PEAK Pass Harmonic
58 |802.11ax HE160 207 7129.48 50.70 68.20 -17.50 V | AVERAGE A Pass | Band Edge
58 |802.11ax HE160 207 @ 13970.00 48.37 88.20 -39.83  H PEAK Pass | Harmonic
59 802.11ax HE40 | 187 - - - - - - - Band Edge
59 802.11ax HE40 187 13770.00 47.04 88.20 -41.16 H PEAK Pass Harmonic
60 802.11a 2 5924.97 65.00 68.20 -3.20 V | AVERAGE | Pass | Band Edge
60 802.11a 2 11870.00 44.77 54.00 -9.23 H | AVERAGE @ Pass Harmonic
61 802.11ax HE20 2 5924.97 65.02 68.20 -3.18 H ' AVERAGE | Pass @ Band Edge
61 802.11ax HE20 2 11870.00 47.24 74.00 -26.76 H PEAK Pass Harmonic

802.11ax HE20 2 5924.97 64.41 68.20 -3.79 H ' AVERAGE | Pass @ Band Edge

o2 802.11ax HE20 | 2 - - - - - - - Harmonic
802.11ax HE20 2 5924.97 64.48 68.20 -3.72 H | AVERAGE | Pass | Band Edge

o 802.11ax HE20 | 2 - - - - - - - Harmonic
802.11ax HE20 2 5924.97 64.97 68.20 -3.23 H | AVERAGE | Pass | Band Edge

o4 802.11ax HE20 & 2 - - - - - - - Harmonic
802.11a 233 | 7125.01 64.36 68.20 -3.84 V | AVERAGE A Pass | Band Edge

o 802.11a 233 | 14230.00 47.34 88.20 -40.86 H PEAK Pass Harmonic
802.11ax HE20 233 7125.01 65.11 68.20 -3.09 V | AVERAGE | Pass | Band Edge

o6 802.11ax HE20 233  14230.00 47.57 88.20 -40.63 H PEAK Pass Harmonic
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Summary of each worse mode

Mode Modulation Ch. (i/rlﬁg) (dléi(/ellm) (dléilln;'/i/tm) M(?jré;)in Pol. Z?/Zk Result | Remark
802.11ax HE20 | 233 7125.01 64.38 68.20 -3.82 V | AVERAGE | Pass @ Band Edge
o 802.11ax HE20 @ 233 - - - - - - - Harmonic
802.11ax HE20 233 | 7125.01 64.49 68.20 -3.71 V | AVERAGE | Pass | Band Edge
o8 802.11ax HE20 233 - - - - - - - Harmonic
802.11ax HE20 | 233 | 7125.01 64.37 68.20 -3.83 H AVERAGE | Pass @ Band Edge
o 802.11ax HE20 233 - - - - - - - Harmonic
70 | 802.11ax HE20 233 @ 59.10 33.79 40.00 -6.21 \Y PEAK Pass LF
Co-Location
Mode Modulation ‘ Ch. ‘ (T\;E‘l) (dgi(/e/:n) (dléiun\}i/tm) M(ng)in Pol. :3‘;3'( ‘ Result ‘ Remark
802.11ax HE20 233 | 7125.01 58.02 68.20 -10.18  H Average | Pass | Band Edge
802.11ax HE20 233 10848.00 49.81 55.20 -5.39 \% Average Pass | Harmonic
& Bluetooth-LE_GSFK ' 39 | 2499.46 46.26 54.00 -7.74 H | AVERAGE  Pass K Band Edge
Bluetooth-LE_GSFK 39 | 7440.00 44.90 74.00 -29.10 \% PEAK Pass | Harmonic
802.11ax HE20 233 | 7125.01 64.89 68.20 -3.31 \Y Average | Pass | Band Edge
802.11ax HE20 233  10856.00 49.14 55.20 -6.06 H Average Pass = Harmonic
& 802.11b 11 | 2499.54 43.49 54.00 -10.51 H | AVERAGE  Pass HBand Edge
802.11b 11 | 7386.00 44.38 74.00 -29.62 \% PEAK Pass | Harmonic
802.11ax HE20 233 | 7125.01 65.06 68.20 -3.14 \% Average Pass | Band Edge
802.11ax HE20 233  10848.00 49.09 55.20 -6.11 H Average Pass = Harmonic
Bluetooth-LE_GSFK ' 39 | 2483.50 43.97 54.00 -10.03  H Average Pass | Band Edge
& Bluetooth-LE_GSFK ' 39 | 7440.00 45.03 74.00 -28.97 \% PEAK Pass | Harmonic
802.11b 11 = 248351 43.97 54.00 -10.03  H Average Pass | Band Edge
802.11b 11 | 7386.00 44.89 74.00 -29.11 H PEAK Pass | Harmonic
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saronas. FCC RF Test Report

Report No. : FR372407F

1
Mode Band Edge
U-NII-5_5.925-6.425_802.11a_CH1_5955MHz
ANT CDD 3+4
Pol. Horizontal Fundamental
1MLe\fe\ (dBuVim) 11"Le\ie\ (dBuVim)
1138 1138 i
415 95
WWIFI 6 PEAK I GE PEAK
8.3 813 F
5.0 i 50 W
4 4MWWWMWMMMMMWMWWWMWWMJ
Peak
325 35
163 163
5825 5851, 581, 5903, 5928, 5955 10 2800, 4500, 6400, 200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBinBNn B BN B B B B o dy Medn B B B B B B B o g
1 5924.84 58.35 88.20 -29.85 44.72 35.10 10.52 3199 0.0 109 187 PEMK 1 5955.00 106,17 ---vnn =eeen 92,44 35.20 10.54 3201 0.00 oo 187 PEAK
el i) el
1138 134
915 175 1
8.3 813
WIFLBE(AVE) WIFI GE(AVG)
5.0 5. |
it 1 8 Lﬂwwgﬁxynﬁnww_ﬂ~
Av
163 16.3
1000 2800, 4600, 6400, aa00. 10000
5825 5851, 581, 5903, 5928, 5955
Freguency (MHe) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos — LiLmit tared LREETF J:"t thle EFE:WF i\ux s TPDSR "
Freq Level Line Margin Level Factor Loss Factor Factor Remark EQ RUELLTE TATEIN Level Factor Lass Factor factor e

Mz dBuv/n dBuv/m B dBWV dB/m B dB B o deg
1 592457 46.76 68.20 -21.44 33.13 3510 10.52 3199 .80 108 187 AVERAGE

Mz dBuV/m Buv/m  dB dBW dB/m B A8 A8 o deg
1 5955.00 97.38 B3.65 35.20 10.54 32.61 0.8 188 187 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW
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saronas. FCC RF Test Report

Report No. : FR372407F

Mode Band Edge
U-NII-5_5.925-6.425_802.11a_CH1_5955MHz
ANT CDD 3+4
Pol. Vertical Fundamental
1MLe\fe\ (dBuVim) 11"Le\ie\ (dBuVim)
1134 1138
1
915 95
WIFI 6F PEAK WIFI 6E PEAK
i3 i3 F
. 1 " WMWW%MWM
LE 4MWMMWMWwM«mWWmmwwmwmme
Peak
15 125
163 163
5625 5651, 54, 5903, 5928, 5955 10 2600, 4600, £400. 200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBinBNn B BN B B B B o dy Medn B B B B B B B o g
1 5922.50 57.99 88.20 -30.21 44.38 35.09 10.51 3199 0.0 309 219 PEMK 1 5955.00 165,71 ==-ene weeeen 9197 35.21 10.54 3.0l 0.0 00 209 PEAK
el i) CEI )
1134 134
915 98 !
i3 83
WIFEAVG) WIFI 6E[AVG)
650 850 |
483 1 88 ter”ﬁwuﬂﬂ_w__W,m
Av
1623 163
545 5451, 5477, 5903, 590, 5455 1000 2400, 400, 400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant able Preamp  Axx APos TPos Linit ead dnt Cable fressp  Aax o Thos
I
Freq Level Line Margin Level Factor Loss Factor Factor Remark freq Level  Line Pargin Level Factor  Loss Factor Factor Rerark
_— oW W B g difn 6 B b @ e
Mz BuV/n dBuv/m  dB B A B B B o g oo
1 5924.86 47.15 68.20 -2L.85 33.53 35.10 10.51 3199 .00 300 219 AVERAGE Lo e B RD WAL 00 I NEE
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samran . FCC RF Test Report

Report No. : FR372407F

Pol. Horizontal Vertical

mLeveI(dBqu) i Level (dBuVim)

134 1134

915 5

w (- al (. |

\ | [ L \ | [T ] wmscri
(1) — — T ] (17— — T ] I ]
IENINIEE ANNEINE B A AN I 0

23 bt 1 s s
Peak PR 0 YRR P T Mted bnaggacpur e

38 !
Avg

163 163

10000 11600, 13200, 14800, 10000 11600, 13200, 14800, 16400. 18000

Frequency (Miz) Frequency (Mz)
Linit Read  Ant Cable Preamp Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Freq level Line Margin Level Factor Loss Factor Factor Remark
Modinde B W @ B B B w dy Medindjs B dW @ B B B o dy
1 11910.00 55.28 74.80 -18.70 6L.87 38.81 15.21 606l .00 1 11910.00 55.56 74.00 -18.44 6215 30.81 15.21 Go.6L 0.00 1@ 328 PEAC
2 11919.08 45.83 54.88 -8.17 52.42 38.81 15.21 6A.61 0.00 1 11919.08 46.09 5480 -7.91 52.68 38.81 15.21 GA.6L .08 180 328 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW

Page Number

: C11 of C139




samran . FCC RF Test Report Report No. : FR372407F

Pol. Horizontal Vertical
mLevel(dBqu) i Level (4Bu/m)
1138 134
915 975
wl - | w - |
| . DL eGP \ - L] AR
P o T | I | [ — o T 1 I |
| N | o0 T L ek
08 I o e e Mgy oo ol s At b ]
Peak byt P oA iangr it
35 !
Avg
163 163
10000 11600, 13200, 14800. 16400 18000 10000 11600, 13200, 14800 16400. 18000
Frequency (MHz) Frequency (Hz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 12350.00 48.9 74.80 -25.06 55.06 38.85 15.54 60,51 0.00 300 360 PEAK 1 12350.00 53.62 74.80 -20.38 59.74 38.85 15.54 6.5 0.00 108 286 PEAC
2 12359.08 37.50 54.88 -16.43 43.64 30.85 1554 6.5 .00 300 368 AVERAGE 1 12350.08 4435 5480 -0.65 S0.47 38.85 15.54 6.51 0.0 180 286 AVERAGE
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Pol. Horizontal Vertical
mLmI(dBle] . Level (dBuVim)
1134 1134
915 915
i i WIISE PEAK| i i WIBE PEAK|
11/ — — ] 11/ — — ]
U - ﬂﬁﬂ@ i __ WIIﬁE(@
Peak LT e sl i ? L e -
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12830.00 45.28 83.20 -39.92 53.36 39.43 15.92 60.43 @.00 -~  --- PEAK 1 12830.00 48.55 88.20 -39.65 53.63 39.43 15.92 6043 0.0 - --- PEAC
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samran . FCC RF Test Report Report No. : FR372407F

Pol. Horizontal Vertical
mmel(dﬂu‘lﬁn] . Level (dBuVim)
1134 1134
915 915
i i WIISE PEAK| i i WIBE PEAK|
11/ — — ] 11/ — — ]
WﬂﬁE(@ WIIﬁE(@
a 1= e SN d - Mt )
Peak | st . walil ot "
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12870.00 49.48 83.20 -38.72 54.49 39.47 15.95 60.43 0.0 --- .- PEAK 1 12870.00 49.32 83.20 -38.88 54.33 39.47 15.95 6043 0.00 - --- PEAK
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372407F

Pol. Horizontal Vertical
1Mhﬁml(dBu‘ﬂm) . Level (dBuVim)
1134 1134
915 915
i i WIISE PEAK| i i WIBE PEAK|
11/ — — ] 11/ — — ]
il WIIGE(@ i WHGE(@
488 potitn 8 hidurd il pimn ——
Peak TS — i it [ o I e
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12950.00 49.77 88.20 -38.43 54.67 39.58 16.01 60.41 .00 PEAK 1 12950.00 49.39 88.20 -38.81 54.29 39.50 16.01 604l 8.8 -- - PEAK
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samran . FCC RF Test Report

Report No. : FR372407F

Pol. Horizontal Vertical
mLmI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
i i WIISE PEAK| i i WIBE PEAK|
11/ — — ] 11/ — — ]
I WA ! WAEA|
Peak LAY e Y RSN ¢ e T Ry s Mettbari
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13630.00 45.89 88.20 -39.31 53.76 39.47 16.06 60.40 .00 PEAK 1 13830.00 49.60 83.20 -38.60 54.47 39.47 16.06 co.40 0.00 -~  --- PEAC
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samran . FCC RF Test Report

Report No. : FR372407F

Pol. Horizontal Vertical
mmel(dﬂu‘lﬁn) . Level (dBuVim)
1134 1134
915 915
i i WIISE PEAK| i i WIBE PEAK|
11/ — — ] 11/ — — ]
il WIIGE(@ i WHGE(@
Peak mm ik . — s P gy i al - o T e
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13670.00 49.42 83.20 -38.78 54.31 39.43 16.08 6048 @.00 -~ --- PEAK 1 13670.00 49.52 83.20 -38.68 S4.41 39.43 16.08 co.d0 0.00 -~ --- PEAC
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samran . FCC RF Test Report

Report No. : FR372407F

Pol. Horizontal Vertical

1‘,‘reLeveI(lllm‘ﬂrn) i Level (dBuVim)

134 1134

915 5

w (- al (. |

\ | [ L \ | [T ] wmscri
(1) — — T ] (17— — T ] I ]
| L L | B

m . bl ol _ I T e T ) A
Peak st e ) “ e

38 !
Avg

163 163

10000 11600, 13200, 14800, 10000 11600, 13200, 14800, 16400. 18000

Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Freq level Line Margin Level Factor Loss Factor Factor Remark
Modinde B W @ B B B w dy Medindjs B dW @ B B B o dy
1 13399.00 5130 74.80 -22.70 %631 3011 16.23 6.5 0.00 1 13399.00 5L14 7480 -20.86 97.15 3011 1623 6035 0.00 1@ 261 PEAC
2 13399.08 42.68 54.88 -11.32 47.89 30.11 16.13 6035 .00 1 13399.08 41.51 54.80 -12.49 46,52 30.11 16.13 68.35 .00 10 261 AVERAGE

Sporton International Inc. (Kunshan)
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samran . FCC RF Test Report Report No. : FR372407F

Pol. Horizontal Vertical
mmmmm . Level (dBuVim)
1134 1134
915 915
i i WIISE PEAK| i i WIBE PEAK|
11/ — — ] 11/ — — ]
il WIIGE(@ i WHGE(@
P u "
Peak R o ! i : e i
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13750.00 45.65 83.20 -39.55 53.26 38.75 16.40 59.76 @.00 -~  --- PEAK 1 13750.00 46.87 83.20 -41.33 SL.48 38.75 16.40 S9.76 @.00 -~  --- PEAK
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samran . FCC RF Test Report Report No. : FR372407F

Pol. Horizontal Vertical
mLmI(dBle] . Level (dBuVim)
1134 1134
915 915
i i WIISE PEAK| i i WIBE PEAK|
11/ — — ] 11/ — — ]
o WﬂﬁE(@ Ut i) WIIﬁE(@
Peak L THETE—_— Lot ol —— - I Wbt
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13790.00 5191 88.20 -36.29 56.36 38.79 16.42 5.6 0.88 .- --- Pesk 1 13790.09 5169 88.20 -35.51 57.14 379 16.4) 5.6 0.08 - --- Pesk
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samran . FCC RF Test Report

Report No. : FR372407F

Pol. Horizontal Vertical
1Mhﬁml(dBu‘ﬂm) . Level (dBuVim)
1134 1134
915 915
i i WIISE PEAK| i i WIBE PEAK|
11/ — — ] 11/ — — ]
il WIIGE(@ i WHGE(@
0 T ol A it ]
Peak o " - v A R gt
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13%99.09 50.74 88.20 -37.46 54.63 38.80 16.51 59.20 .00 PEAK 1 13%90.00 47.53 83.20 -40.67 SL.42 38.80 16.51 S9.20 @.00 - - PEAK
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s=amranas. FCC RF Test Report Report No. : FR372407F

12

Mode Band Edge

U-NII-8_6.875-7.125_802.11a_CH229_7095MHz

ANT CDD 3+4
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
WWIFI GE PEAK WIF|GE PEAK
813 813 |
5.0 i 5. W
48 48
Peak
325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 712548 58.19 88.20 -30.01 43.69 35.70 1159 32.79 0.0 108 231 PEMK 1 7095.00 183,51 -=-ene =eeeen 59.03 35.69 1156 3077 .00 le@ 231 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5
i ik 1
W GE(AV) WIFIGE(AV)
5.0 5. |
) 1 Iy P
Av
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715.9 47.43 68.20 -10.77 32.93 35.70 1159 32.79 0.0 108 231 AVERAGE 1709500 80,97 ---ene weeeen 66,49 35.69 1156 3277 0.00 300 323 AVERAGE
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s=amranas. FCC RF Test Report Report No. : FR372407F

12

Mode Band Edge

U-NII-8_6.875-7.125_802.11a_CH229_7095MHz

ANT CDD 3+4
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
WWIFI GE PEAK WIF|GE PEAK
813 813 |
5.0 1 5. W
488 “ 488 W“WWN’W
Peak
325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 71516 68.55 88.20 -17.65 46.85 35.70 1159 32.79 0.0 108 239 PEAK 1 7095.00 165,44 --eeme weeeen 9.9 35.69 1156 3077 0.0 led 239 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5
1
813 813
W GE(AV) WIFIGE(AV)
5.0 5. |
a8 ! Y W
Av
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 712724 4324 68.20 -19.96 33.74 35.70 1159 32.79 0.0 108 239 AVERAGE 1 789500 8,66 ---env ==e--- 68,18 35.69 1156 3277 0.0 108 232 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C23 of C139

TEL : +86-512-57900158
FCC ID: HLEEA660BWNW




samran . FCC RF Test Report

Report No. : FR372407F

Pol. Horizontal Vertical
mmel(dﬂu‘lﬁn] . Level (dBuVim)
1134 1134
915 915
i i WIISE PEAK| i i WIBE PEAK|
11/ — — ] 11/ — — ]
il WﬂﬁE(@ i i WIIﬁE(@
83 1 by al Ly A Moy |
Peak e Aottt AL b b o
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 14199.00 47.85 88.20 -40.35 5L.50 39.09 16.65 59.39 .00 === PEAK 1 1419009 53.11 88.20 -35.09 56.76 39.89 16.65 59.39 0.08 .- --- Pk
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Report No. : FR372407F
13
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_5955MHz
ANT CDD 3+4
Pol. Horizontal Fundamental
1MLe\fe\ (dBuVim) 11"Le\ie\ (dBuVim)
1138 1138 i
415 95
WIFI G PHAK I GE PEAK
8.3 813 F
5.0 1 50
sl Dot Il W
Peak
325 35
163 163
5825 5851, 581, 5903, 5928, 5955 10 2800, 4500, 6400, 200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBinBNn B BN B B B B o dy Medn B B B B B B B o g
1 5924.06 60.18 85.20 -28.82 46.56 35.10 10.51 3199 0.0 109 183 PEMK 1 5955.00 106,79 ---vnn -eeee 93.04 35.22 1055 3n.82 0.00 o0 183 PEAK
el i) el )
1138 138
915 98 1
8.3 813
WIFJGE{AVE) WIFI GE(AVG)
5.0 854 |
1
48 48
AVg o 32I5f//f'w)
15:3 15:3
05 i P 0 o 5 1000 2800, 4600‘FleqnencthHl]5m aa00. 10000
Frequency (MHz)
. ! il Linit Read  Ant Cable Preamp  Aux APos TPos
Ll"m ) Read AL Cable remp  Aux o5 Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
S ————— Mo Bujn e B B B B & a e
o i i b dBU b &5 b o deg I T R B2 WS K M 10 183 ARG
1 592497 47.91 68.20 -20.29 34.28 35.10 10.52 3199 .00 109 183 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C25 of C139

TEL : +86-512-57900158
FCC ID: HLEEA660BWNW




saronas. FCC RF Test Report
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13
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_5955MHz
ANT CDD 3+4
Pol. Vertical Fundamental
1MLe\fe\ (dBuVim) 11"Le\ie\ (dBuVim)
1138 1138 i
415 95
WIFI G PEA I GE PEAK
8.3 813 F
5.0 1 50
WWMMWM
488 488 MWWW
Peak
325 35
163 163
5825 5851, 581, 5903, 5928, 5955 10 2800, 4500, 6400, 200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBinBNn B BN B B B B o dy Medn B B B B B B B o g
1 592133 60.73 88.20 -27.47 47.12 35.09 10.51 3199 0.0 301 219 PEMK 1 5955.00 167,38 ---vns =eee- 93.63 35.22 10.55 3n.82 .00 el 209 PEAK
el i) el
1138 134
5 175 1
8.3 813
WIFIBE{AVE) WIFI GE(AVG)
5.0 5. |
4 1 44 Lﬂ%ﬂMﬂM“MJ_W_A,M
Av
g " 315‘),//\/_./*’\_'\")
163 16.3
1000 2800, 4600, 6400, aa00. 10000
5825 5851, 581, 5903, 5928, 5955
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos — LiLmit tared LREETF J:"t thle EFE:WF i\ux s TPDSR "
Freq Level Line Margin Level Factor Loss Factor Factor Remark EQ RUELLTE TATEIN Level Factor Lass Factor factor e

Mz dBuv/n dBuv/m B dBWV dB/m B dB B o deg
1 592457 47.80 68.20 -2.40 34.17 3510 10.52 3199 .80 301 219 AVERAGE

Mz dBuV/m Buv/m  dB dBW dB/m B A8 A8 o deg
1 5955.00 95.63 ------ ----m- BL.9% 35.20 10.5¢ 32.61 0.8 381 219 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical

mLﬂeI(d&Nﬁn] i Level (dBuVim)

134 1134

915 5

w (. | al (. |

| . | L] G \ - L] AR
P 1 T \ \ \ [ — ] T ] \ \
1
e B L e | I

L —— — e it B Pl
Peak e o A i

38 !
Avg

163 163

10000 11600, 13200, 14800, 18000 10000 11600, 13200, 14800, 16400. 18000

Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B BN B B B B o Medindjs B dW @ B B B o dy
1 11910.00 5437 74.00 -19.63 60.9 38.81 15.21 ch.6l .00 302 PEAK 1 11910.00 57.15 74.00 -16.82 63.77 3081 15.21 Gh.6L 0.00 1@ 330 PEAC
2 11919.08 44.91 54.88 -9.89 5150 38.81 15.21 GR.61 0.00 382 AVERAGE 1 11919.08 46.69 5480 -7.31 5328 38.81 15.21 GA.6L .08 180 33 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW

Page Number 1 C27 of C139



saronas. FCC RF Test Report

Report No. : FR372407F

14
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Partial_RU26/0_5955MHz
ANT CDD 3+4
Pol. Horizontal Fundamental
1MLe\fe\ (dBuVim) 11"Le\ie\ (dBuVim)
1138 1138 i
415 95
WIFI BE BEAK I GE PEAK
8.3 813 F
5.0 50
! WWWMWWW
4g gy 488 WW
Peak
325 35
163 163
5825 5851, 581, 5903, 5928, 5955 10 2800, 4500, 6400, 200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBinBNn B BN B B B B o dy Medn B B B B B B B o g
1 5872.19 55.92 88.20 -31.28 42.46 34.94 10.47 3195 0.0 109 194 PEMK 1 5955.00 167,28 ~--vns =eeee 93,55 35.20 10.54 3.0l 0.00 oo 194 PEAK
el i) el
1138 134
5 ik !
8.3 813
W GE{AG) WIFI GE(AVG)
5.0 5. |
48 . 48 P —————
Av
g 325 32.5\,/_’/‘/_/‘/\—’-’_’
163 16.3
1000 2800, 4600, 6400, aa00. 10000
5825 5851, 581, 5903, 5928, 5955
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos — LiLmit tared LREETF J:"t thle EFE:WF i\ux s TPDSR "
Freq Level Line Margin Level Factor Loss Factor Factor Remark EQ RUELLTE TATEIN Level Factor Lass Factor factor e
_— oW W B G /i @ & o i
L L S O B3 B0 WS LH 0D 10 196 AVERAGE
1 5906.25 43.76 68.20 -24.44 30.21 35.83 10.50 3198 0.00 109 194 AVERAGE
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14
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Partial_RU26/0_5955MHz
ANT CDD 3+4
Pol. Vertical Fundamental
1MLe\fe\ (dBuVim) 11"Le\ie\ (dBuVim)
1134 1138 i
915 95
WIFL BE REAK WIFI 6E PEAK
i3 i3 F
650 ] 850
438" 4B‘BW
Peak
15 125
163 163
5625 5651, 54, 5903, 5928, 5955 10 2600, 4600, £400. 200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBinBNn B BN B B B B o dy Medn B B B B B B B o g
1 5850.87 56.08 88.20 -31.12 42.66 34.90 10.45 3193 0.0 108 272 PEXK 1 5955.00 106,48 ---vnn -oeev 9,75 35.20 10.54 3.0l 0.0 oo 272 PEAK
Pl ke )
1134 4
w5 75 1
B3 83
WIFE[AN5) WIF 6E[AVG)
650 650 |
#8 1 484 I ————
Av
163 163
5825 5851, 5. 5903, 5928, 5955 1000 2800, 4600, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Limit } Read nt Cable Preamp Aux APos TPos
freg Lewel Line fargin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/n dBuv/m B dBWV dB/m B dB B o deg
1 590378 43.84 68.20 -24.36 30.30 35.82 10.50 3198 0.0 108 172 AVERAGE

Mz dBu/m dBuv/m  dB BV dB/m  dB B dB  om deg
15955.00 98,00 ooen e 825 3520 10.54 3001 0.00 100 272 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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15
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Partial_RU52/37_5955MHz
ANT CDD 3+4
Pol. Horizontal Fundamental
1MLe\fe\ (dBuVim) 11"Le\ie\ (dBuVim)
1138 1138 i
5 975
WL G PEAK I GE PEAK
8.3 813 F
5.0 50
1 MWWWWW
488 488 W
Peak
5 ‘ 35
18.3 ‘ 163
5625 5851, 517, 5903, 5929, 5955 1500 2800, 4600, 6400, 200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wddpn i B @l @ B B 8 o d Wodwinddn & BN Bn B B @B m dg
1587219 55.13 B8.20 -33.87 4L.67 3494 10.47 3195 0.0 100 193 PEMK 1 5955.00 107,34 ---vev -oeeen 93,61 35.20 10.54 3201 0.e0 109 193 PEM
. o L2¥el (dBuVim) B . Level {4BuVim)
1138 1134
915 175 !
i3 83
WIF)GE(A WIFI GE[AVG)
5.0 E 651 |
48 1 48 S ———
Av
18.3 163
5025 5851, 577, 5003, 5020, 5055 1000 2800, 4600, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Unit  fead Ant CoblePreamp Auc o Toos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
ThmnEG & W @ B & 8 o & i dhijr e & W b b & 8 m  deg
LS BT M R B 09 LB LW 10 19 NEE LSRG G e e Bt B0 105 R0 08113 HEME
Sporton International Inc. (Kunshan) Page Number : C30 of C139

TEL : +86-512-57900158
FCC ID: HLEEA660BWNW




saronas. FCC RF Test Report

Report No. : FR372407F

15
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Partial_RU52/37_5955MHz
ANT CDD 3+4
Pol. Vertical Fundamental
1MLe\fe\ (dBuVim) 11"Le\ie\ (dBuVim)
1138 1138 i
415 95
WIFIGE Pk I GE PEAK
8.3 813 F
5.0 1 50
RPN I W RSN SRS BT MWWM“"WW
m ool Ao Al i 4B‘BW
Peak
325 35
163 163
5825 5851, 581, 5903, 5928, 5955 10 2800, 4500, 6400, 200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBinBNn B BN B B B B o dy Medn B B B B B B B o g
1 588142 55.38 B8.20 -32.80 4199 3496 10.48 3196 .m0 100 207 PEMK 1 5995.00 106,58 ------ ----- 92,85 35.20 10.54 3201 6.0 19 27 PEM
i el
915 175 !
8.3 813
WAy WIFLGE[AVG
5.0 651 |
48 1 48 [ —————
Av
163 163
1000 2800, 4600, 6400, aa00. 10000
5825 5851, 581, 5903, 5928, 5955
Frequency (MHz) Frequency (MHz)
it Read ot Gale reamp  Aux W5 Ths Freq Level LtT;; Margin LZ;:T Facj::: [Egi: :i:gs Facig: e Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark L ore
_— oW W B G /i @ & o i
Medip dde & B £n & & B o by 1S5, 9780 e oeoee WIS B 105 30 060 16 227 MERAGE
1 595.08 43.75 68.20 -24.45 3021 35.02 19.50 3198 Q.80 100 227 AVERAGE
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16
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Partial_RU106/53_5955MHz
ANT CDD 3+4
Pol. Horizontal Fundamental
1MLe\fe\ (dBuVim) 11"Le\ie\ (dBuVim)
1138 1138 1
415 95
WIFIBE PE I GE PEAK
8.3 813 F
5.0 50
1 MWWWWMMMWW
Peak
325 35
163 163
5825 5851, 581, 5903, 5928, 5955 10 2800, 4500, 6400, 200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBinBNn B BN B B B B o dy Medn B B B B B B B o g
1 5889.48 55.31 88.20 -31.89 4181 34.95 10.48 3196 0.0 109 195 PEMK 1 5955.00 168,28 ~--vnn =oeeev 94,55 35.20 10.54 3L.01 0.00 oo 195 PEAK
el i) el
1138 118
415 Lk |
8.3 8.3
WIF|GE{AVE) WIFI GE(AVG)
5.0 5. |
48 . 484 R —————
AVg s SEIS/M_‘NJ
183 163
1000 2800, 4600, §400. a200. 10000
5825 5851, 581, 5903, 5928, 5955
Frequency k) Frequency (MHz)
e Linit Read  Ant Cable Preamp  Aux APos TPos
le ) Rad dnt Coble Preanp  ux dfos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- MidBujn e B B & B B & o i
Modhilfn e &b A dfp BB B @ dyg 53 I R J— B BN S RE MK 10 195 AERE
1 590443 43.83 68.20 -24.37 30.29 35.82 10.50 3198 .00 109 195 AVERAGE
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16
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Partial_RU106/53_5955MHz
ANT CDD 3+4
Pol. Vertical Fundamental
1MLe\fe\ (dBuVim) 11"Le\ie\ (dBuVim)
1138 1138 i
415 95
WIFI G PEA I GE PEAK
8.3 813 F
5.0 50
1 bttt e
48 448 W
Peak
325 35
163 163
5825 5851, 581, 5903, 5928, 5955 10 2800, 4500, 6400, 200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBinBNn B BN B B B B o dy Medn B B B B B B B o g
1 5912.62 55.23 88.2 -31.97 41.66 35.85 10.50 3198 0.0 109 235 PEMK 1 5955.00 106,87 ---=nn =oe-v 93.04 35.20 10.54 3201 0.00  leg 235 PEAK
el i) CEI )
1134 134
915 98 !
8.3 83
WIFISE(AVE) WIFI GE(AVG)
5.0 850 |
48 1 484 A ————
Av
g o 3mwm/"“xnﬂﬁwﬂﬂwmmwﬁﬁﬂ#
1623 163
505 5051, 5477, 5003, 500, 056 1000 200, 4600, 6400. a200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant able Preamp  Axx APos TPos Linit ead dnt Cable fressp  Aax o Thos
A
Freq Level Line Margin Level Factor Loss Factor Factor Remark freq Level  Line Pargin Level Factor  Loss Factor Factor Rerark
_— oW W B g difn 6 B b @ e
Mz dBuv/n dBuv/m B dBWV dB/m B dB B o deg
1 5906.25 43.73 68.20 -24.47 30.15 35.83 10.50 3198 0.00 109 235 AVERAGE OB A e e B RN LS RA 00l I NEE
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Pol. Horizontal Vertical

mLeveI(dBqu) i Level (dBuVim)

134 1134

915 5

w (. | al (. |

| . | L] G \ - L] AR
P 1 T \ \ \ [ — ] T ] \ \
| U L e | U L ek

FET, E— . L il ; i P Mt )
Peak " e

38 !
Avg

163 163

10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400. 18000

Frequency (Miz) Frequency (Mz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 12350.00 50.38 74.80 -23.60 %6.50 38.85 15.54 6051 0.00 1 180 PEMC 1 12350.80 5105 74.00 -21.9% 3517 3085 15.54 GA.5L 000 5 135 PEAC
212350.08 41,33 54.88 -12.67 47.45 38.85 15.54 6.5 .00 104 280 AVERAGE 112350.08 42.99 54.80 -11.18 49.82 38.85 15.54 651 .08 385 235 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
mLmI(dBle] . Level (dBuVim)
1134 1134
915 915
i i WIISE PEAK| i i WIBE PEAK|
11/ — — ] 11/ — — ]
1 U WﬂﬁE(@ i WllﬁE(@
8 . ol O 3 B B
Peak m"m,»mw b e Lot i b A W o
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12830.00 50.55 83.20 -37.65 55.63 39.43 15.92 60.43 0.0 --- .- PEAK 1 12830.00 49.9 B83.20 -38.24 55.04 39.43 15.92 60.43 0.00 - --- PEAC
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19
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_5965MHz
ANT CDD 3+4
Pol. Horizontal Fundamental
1MLe\fe\ (dBuVim) 11"Le\ie\ (dBuVim)
1138 1138
1
415 95
ER I GE PEAK
i
8.3 813 F
1
5.0 50
iy It
Peak
325 35
163 163
5825 5883, 5681, 5908, 5931, 5965 10 2800, 4500, 6400, 200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBinBNn B BN B B B B o dy Medn B B B B B B B o g
1 592342 71.84 88.20 -16.36 58.23 35.89 10.51 3199 0.0 107 19 PEAK 1 5965.00 183,76 ---vnn =oeeev .00 35.24 105 3203 0.0 107 190 PEAK
el i) CC )
1138 1138
3 93 1
8.3 83
W GE{AVE) WIFI GE[AVG)
5.0 1 5. |
4M________M____F__dpdrg/ﬂf 48 kﬁhﬂmwmwwﬁdk,fr
Av
9 35 325
163 163
1000 2800, 4600, 6400. 8200. 10000
5825 5883, 5681, 5908, 5931, 5965
Frequency {MHz) Frequency {MHz)
e Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  Ant able Preamp  Axx APos TPos I
Freq Level Line Margin Level Factor Loss Factor Factor Remark freg Lewel - Line fargin Level Fator - Loss Fackor Factor Feark
_— oW W B G /i @8 & 8 o e
e dide & B0 £n & & B o by 1 SO0 9360 e oonee MR B 0S5 B B 107 19 WERMGE
1 5924.% 59.63 68.20 -B.57 46,08 35.10 10.52 31.99 .00 107 190 AVERAGE
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19
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_5965MHz
ANT CDD 3+4
Pol. Vertical Fundamental
1MLe\fe\ (dBuVim) 11"Le\ie\ (dBuVim)
1138 1138
1
415 95
WIF'HE PEA I GE PEAK
8.3 813 F
1
5.0 50 W
48 448
Peak
325 35
163 163
5825 5883, 5681, 5908, 5931, 5965 10 2800, 4500, 6400, 200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBinBNn B BN B B B B o dy Medn B B B B B B B o g
1 592370 71.50 88.20 -16.70 57.89 35.89 10.51 3199 0.0 316 220 PEMK 1 5965.00 16281 ---=ns ==ee- B9.06 35.22 10.55 3282 8.0 316 220 PEAK
el i) el
1138 134
975 ik 1
8.3 813
W GE{AVE) WIFI GE(AVG)
5.0 1,_/—“’ 5. |
48.8)/_/_// 48 L‘/’_‘_r_/
Av
g 325 325
163 16.3
1000 2800, 4600, 6400, aa00. 10000
5825 5883, 5681, 5908, 5931, 5965
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos — LiLmit tared LREETF J:"t thle EFE:WF i\ux s TPDSR "
Freq Level Line Margin Level Factor Loss Factor Factor Remark EQ RUELLTE TATEIN Level Factor Lass Factor factor e

Mz dBuv/n dBuv/m B dBWV dB/m B dB B o deg
1 5924.% 60.09 68.20 -B.11 46.46 3510 10.52 3199 .80 316 1220 AVERAGE

Mz dBuV/m Buv/m  dB dBW dB/m B A8 A8 o deg
1 5965.08 92.55 ------ --eome 78.68 35.22 10.55 32.62 0.8 316 220 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
meeI(dBlNﬁn] , Level (4BuVIm)
1138 134
w15 13
T — ] . |
“' ] WA EPEA \ - | L kR
6‘"_ — | 65, _\‘ ‘!_ I T i ]
i WHﬁE[@ | 1 U “ " Viﬂﬁﬂ@
1 Iy e i ‘ A T
Peak mmmwwwww : s
Avg 35 31'
1 kl
163
10000 11600, 13200, 14800. 16400. 18000
10000 11600, 13200, 14800. 16400. 18000 Frequency (NHz)
Frequency (MHz)
» Linit Read  Ant Cable Presmp Aux  APos TPos
Linit Read  Ant Cable Preamp  Aux APos TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuv/mdBv/in 8 BV B B B B o deg
Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg 11193000 53.30 74.00 -20.68 59.87 38.83 15.22 6060 .00 140 332 PEAC
1 11930.00 46,84 74.00 -27.16 53.39 38.83 1522 6060 0.0 ---  --- PEMK 1 11930.08 43.87 54.80 -19.13 50.42 38.83 15.20 6.6 .08 140 332 AVERAGE
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Pol. Horizontal Vertical
mLevel(dBqu] i Level (4Bu/m)
1138 134
915 975
wl - | w - |
| | DL eGP \ - L] AR
P o T | I | [ — o T 1 |
| U | L WAGE | o L RGeS
323 Sepitgen b il . et i
Peak e '
35 !
Avg
163 163
10000 11600, 13200, 14800. 16400 18000 10000 11600, 13200, 14800 16400. 18000
Frequency (MHz) Frequency (Hz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 12330.00 4735 74.80 -26.65 53.50 38.83 15.53 60,51 0.00 300 360 PEAK 1 12330.00 512 74.80 -21.88 5.27 38.83 15.53 60.51 0.00 109 246 PEAC
21233008 35.54 54.88 -15.46 4469 38.83 15.53 6.5 0.00 300 36@ AVERAGE 11233008 43.64 54.80 -18.36 49.79 38.83 15.53 651 0.0 189 246 AVERAGE
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Pol. Horizontal Vertical
mmel(dﬂu‘lﬁn) o Level (dBuVim)
138 1134
915 915
i i WIISE PEAK| i i WIBE PEAK|
11/ — — ] 11/ — — ]
I WA ! WAEA|
s s d T N
Peak fi it Y Lo s
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12810.08 45.22 83.20 -39.98 53.35 39.41 15.99 60.44 @.00 -~  --- PEAK 1 12810.00 48.18 83.20 -39.92 S3.41 39.41 15.9 co.44 0.00 -~ --- PEAC
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Report No. : FR372407F
22
Mode Band Edge
U-NII-5_5.925-6.425 802.11ax HE80_CH7_Full RU_5985MHz
ANT CDD 3+4
Pol. Horizontal Fundamental
Rl LeveldBuVim)
1‘!"
1134 4
w5 s !
fh\ MW%W ' W BE PEAK|
B3 V V 83 | Jﬁ
1
B0 M B
44 44
Peak
15 5
163 163
1000 2800, 4600, 6400, 8200. 10000
5025 54T, 5800, 5, 5053, 595
Freqency ) Frequency (MHz)
o Linit Read  Ant (able Preamp  Aux  APos  TPos
lelt ; Rad dnt Coble Preanp  ux dfos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Wi dhis e & G i b & 8 m e
o dn G B B B B o dy 1S90 99,15 oeee coeeee B3 B0 1S 065 o8 17 199 FEK
1 591684 7127 83.20 -16.93 57.68 35.06 10.51 3198 .80 117 198 PEAK
: onLvel[dBuim) B Level [dBuvim)
1138 134
915 914 i
83 ik
WIFI 6E(AVG) WIFIGE(AVG)
640 Lf\") 850
48.8_/_’_’/_/f/\/\/ 48 L"’/
Av
9 325 8
163 163
1000 2800, ] 6400, 8200, 10000
5025 54T, 5800, 5, 5053, 595
Freqency ) Frequency (MHz)
e Linit Read  Ant (able Preamp Aux APos TPos
it Read ot Gale reamp  Aux W5 Ths Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— WG dW/n G cBW d/n B B 68 deg
Mrdiin din b gl g B B & o dy R I ) p— b BT WS M 0B L7 19 NEREE
1 592452 60.56 68.20 -7.64 46,93 35.18 10.52 31.99 0.0 117 190 AVERAGE
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Report No. : FR372407F

22
Mode Band Edge
U-NII-5_5.925-6.425 802.11ax HE80_CH7_Full RU_5985MHz
ANT CDD 3+4
Pol. Vertical Fundamental
. o L2¥el (dBuVim) i  Level {dBuVim)
1134 1134
915 78 !
ﬂMﬂWﬁmﬁﬁ% ' WG PEAK
83 i3 | J7
1
640 650
b b
4ogf" 49
Peak
325 5
163 163
1000 2600. 4600. 6400. 8200. 10000
5025 54T, 5800, 5, 5053, 595
Frequency MHe) Frequency (MHz)
e Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  Ant able Preamp  Axx APos TPos I
Freq Level Line Margin Level Factor Loss Factor Factor Remark freg Lewel - Line fargin Level Fator - Loss Fackor Factor Feark
- Wi dhis e & G i b & 8 m e
Mrdiin din b gl g B B & o dy SR IR p— B.58 5.5 15 8 68 319 18 PEK
1 591876 7253 88.20 -15.67 58.93 35.08 10.51 3199 . 319 208 PEAK
. o L2¥el (dBuVim) i - Level [dBuVim)
1134 1134
915 075 1
83 ik
WIFI 6E(AVG) WIFIGE(AVG)
640 —— 650
4M"_A____d_errth/,,f=f““ 44 \__r_mwmww__ﬁd_ﬂﬁ
AVg 325 325
163 165
1000 2800, 4600, 6400, 8200, 10000
5025 54T, 5800, 5, 5053, 595
Frequency k) Frequency (MHz)
e Linit Read  Ant Cable Preamp  Aux APos TPos
le ) Rad dnt Coble Preanp  ux dfos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- WG dW/n G cBW d/n B B 68 deg
o dn W B B B B o dy R T R BB 1S DA 0B N9 200 MERE
1 5925.00 60.79 68.20 -7.41 47.16 35.18 10.52 31.99 .00 319 200 AVERAGE
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Pol. Horizontal Vertical
mLevel(dBqu) i Level (4Bu/m)
1138 134
915 975
wl - | w - |
| | DL eGP \ - L] AR
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10000 11600, 13200, 14800. 16400 18000 10000 11600, 13200, 14800 16400. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 11970.08 47,76 74.80 -26.24 5422 38.87 15.25 60.55 0.00 300 360 PEAK 1 11970.00 SL.16 74.80 -22.84 57.62 38.87 15.25 60.58 0.00 17 325 PEAK
2 119708 37.49 54.88 -16.51 43.92 38.88 15.26 6.57 .00 300 368 AVERAGE 1 1197608 42.68 54.80 -11.32 49.14 38.87 15.15 658 0.0 117 325 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C43 of C139

TEL : +86-512-57900158
FCC ID: HLEEA660BWNW



samran . FCC RF Test Report Report No. : FR372407F

Pol. Horizontal Vertical
mLﬂel(d&Mm] i Level (4Bu/m)
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915 975
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Avg
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10000 11600, 13200, 14800. 16400 18000 10000 11600, 13200, 14800 16400. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 12299.00 47,53 74.80 -26.47 53.74 38.81 15.50 60.52 0.00 300 360 PEAK 1 12290.00 4830 74.80 -25.70 5451 38.81 15.50 6.5 0.00 108 360 PEAK
2 12299.08 38.30 54.88 -15.68 44.52 38.87 15.45 652 Q.00 300 368 AVERAGE 1 12299.08 37.66 54.80 -16.34 43.86 38.85 15.47 6.52 0.0 180 368 AVERAGE
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Report No. : FR372407F

Pol. Horizontal Vertical
mmel(dﬂu‘lﬁn) . Level (dBuVim)
1134 1134
915 915
i i WIISE PEAK| i i WIBE PEAK|
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Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12770.08 47.57 83.20 -40.63 5277 39.37 15.87 60.44 @.00 -~  --- PEAK 1 1070.00 48.44 83.20 -39.76 53.64 39.37 15.87 co.44 0.0 -~ --- PEAC
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Report No. : FR372407F

25
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_Full RU_6025MHz
ANT CDD 3+4
Pol. Horizontal Fundamental
i el
415 a5 1
b A PIRGERK A W GE PEAK|
IERRRAR T W e e W
5.0 1 850
WMWWMMW Yiebppinagptoibdsrsnthe
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Peak
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1000 2800, 4600, 6400, aa00. 10000
5825 5865, 5905, 5045, 595, 6025
Frequency (MHz) Frequency (MHz)
e Linit Read  Ant Cable Preamp  Aux APos TPos
lelt . ead At Galle reap Aux os - Ths Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— oW W B G /i @ & o i
Medbin dde & B £n & & B o by G50 9567 e oenee B 137 6 300 B0 104 190 B
1 5984.40 6190 B8.20 -26,30 48.36 35.02 10.50 3198 .m0 14 190 PEMK
. o L2¥el (dBuVim) i . Level [dBuVim)
1138 138
415 Lk
1
8.3 83
i l WIS
5.0 850 |
1
488 88 R ———
Avg W 15
183 163
%% 95, 505, 9, ™ P 1000 2800, 4500‘Freqnency:MHz]54ug‘ 200, 10000
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos TPos
it  Red et Gable Preamy Ao Hos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- Modun e B B dn B B & m e
Mz dBuv/n dBuv/m B dBWV dB/m B dB B o deg 1 GB5.00 8504 ceeee ceoeee .22 3.9 1058 3005 0.00 104 191 AVERAGE
1 5916.00 51.46 68.20 -16.74 37.87 35.06 19.51 3193 .80 104 191 AVERAGE
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Report No. : FR372407F

25
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_Full RU_6025MHz
ANT CDD 3+4
Pol. Vertical Fundamental
Rl el
1134 1134
5 175 1
wvm mwMﬂWﬂﬂwmw il W 6 PEAK|
K WY 0 | J“
81 1 54
4B.BMMWMWW’W 484
Peak
15 125
163 163
5825 5865, 59105, 5945, 5985, 5025 1000 2800, 4600, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Limit ) Read it Coble Preemp Auc APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level  Line Pargin Level Factor  Loss Factor Factor Rerark
e me WV/M R m & & & @ _deg 1 6025‘“;; ds:v;: dﬁuw’" dE EfB:Z 3252‘3 18 gz 3 ;i ] ;; 3;9 gzg PEAK
1 5895.20 62.07 88.20 -26.13 48.55 35.80 10.49 3197 0.0 300 220 PEMK ‘ ‘ ‘ ‘ ‘ ' '
Rl LeveldBuVim)
1'!"
1134 nr
915 a4
1
N [\f\fwr\fyfyﬁyr\ K
W §EAVE) |l WIFI 6E(AVG)
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1
L 484 R —————
Av
9 325 5
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1000 2800, 4600, 5400, 200, 10000
5625 5665, 5908, 5945, 5985, 6025
— Frequency (WHz)
L f i Limit Read  Ant Cable Preamp  Aux  APos  TPos
lelt ) Read it Gable Premp  Auc Ahos  Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/n dBuv/m B dBWV dB/m B dB B o deg
1 5908.00 51.61 68.20 -16.59 38.06 35.83 10.50 3198 0.0 300 1220 AVERAGE

Mz dBu/m dBuv/m  dB BV dB/m  dB B dB  om deg
1 6025.08 B4.14 -----r -oee- 78.32 35.29 10.58 3265 0.68 380 220 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372407F

TEL : +86-512-57900158
FCC ID: HLEEA660BWNW

Pol. Horizontal Vertical
mLﬂel(d&Mm] i Level (4Bu/m)
1138 134
915 975
wl - | w - |
| T L e | NI iR
P o T | | [ — o T 1 I |
| 0 ik | 0L ik
134 i ” S B e, al Al LT
Peak b T - o
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Avg
163 163
10000 11600, 13200, 14800. 16400 18000 10000 11600, 13200, 14800 16400. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 12850.00 47.50 74.80 -26.50 53.89 38.85 15.31 60.55 0.00 300 360 PEAK 1 12850.00 49.15 74.80 -24.75 5.64 38.85 15.31 60.55 0.00 108 360 PEAC
2 12650.08 37.68 54.88 -16.32 43.95 38.85 15.39 60.54 0.0 300 368 AVERAGE 1 12650.08 37.40 54.80 -16.60 44.82 35.80 15.28 6A.62 0.0 180 368 AVERAGE
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Report No. : FR372407F

Pol. Horizontal Vertical

mLeveI(dBqu) i Level (dBuVim)
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08 i b ol ] T e b g,
Peak - A
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Avg
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10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400. 18000

Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 12370.00 47.35 7400 -26.65 3341 3087 15.5 6050 0.00 300 360 PEAK 1 12370.00 48.39 74.00 -25.61 3446 30.87 15.5 G050 0.00 100 360 PEAC
2 1237808 37.64 54.88 -16.36 43.85 38.89 15.43 653 Q.00 300 368 AVERAGE 1 1237808 37.56 54.80 -16.44 4376 38.89 15.44 653 0.0 180 368 AVERAGE

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372407F

TEL : +86-512-57900158
FCC ID: HLEEA660BWNW

Pol. Horizontal Vertical
mLﬂel(d&Mm) i Level (4Bu/m)
1138 134
915 975
wl - | w - |
| T L e | NI iR
P — T | I | [ — — T 1 I |
| Do L e | b L e
8 B o A ) MWW ]
Peak R e k ' o
35 !
Avg
163 163
10000 11600, 13200, 14800. 16400 18000 10000 11600, 13200, 14800 16400. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 12699.00 45.09 74.80 -25.91 53.44 39.29 15.81 60.45 0.0 300 360 PEAK 1 12699.00 47.52 74.80 -26.48 5287 39.29 15.81 60.45 0.00 108 360 PEAC
2 12699.08 37.50 54.88 -16.41 43.27 30.10 15.78 60.45 0.0 300 368 AVERAGE 1 12699.08 33.00 54.80 -15.98 43.45 30.25 15.78 646 0.0 180 368 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372407F

Pol. Horizontal Vertical
meeI(dBle] . Level (dBuVim)
1134 1134
915 915
i i WIISE PEAK| i i WIBE PEAK|
11/ — — ] 11/ — — ]
il WIIGE[@ i WIIGE[@
T — " Al m
Peak s = . bttt v et
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12870.00 45.43 83.20 -39.77 53.44 39.47 15.95 60.43 0.0 --- .- PEAK 1 12870.06 50.70 88.20 -37.50 571 39.47 15.95 60.43 0.00 -~ --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW
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FCC RF Test Report

Report No. : FR372407F

Pol. Horizontal Vertical
mLmI(dBle] . Level (dBuVim)
1134 1134
915 915
i i WIISE PEAK| i i WIBE PEAK|
11/ — — ] 11/ — — ]
il WIIGE(@ i WIIﬁE(@
. I e ey " AR AR g
Peak L P i R i = e
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12950.00 45.28 83.20 -39.92 53.18 39.50 16.01 6o.4l @.08 -~ --- PEAK 1 12950.00 49.09 B88.20 -39.11 53.99 39.50 16.01 604l 8.8 -- - PEAK
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FCC RF Test Report

Report No. : FR372407F

Pol. Horizontal Vertical
1Mhﬁml(dBu‘ﬂm) . Level (dBuVim)
1134 1134
915 915
i i WIISE PEAK| i i WIBE PEAK|
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il WIIGE(@ 1 WHGE(@
9 1 n TN ki A | AP i
Peak \ e e PRRRE pe oot i il
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13630.00 45.13 83.20 -40.07 53.00 39.47 16.06 6048 0.00 -~ --- PEAK 1 13830.00 5.24 B88.20 -35.96 57.11 39.47 16.06 co.40 0.00 -~ --- PEAK
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372407F

Pol. Horizontal Vertical
meeI(dBle] 1o L24¢](4BuVIm)
1050 105,
0 — M— —
- | wmm& % J Mﬂl&
o wnmﬁ g wmm&
AF b b ettt it J i o o i o po b s
Peak |
Avg 300 300
150 1,
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12899.00 45.39 88.20 -39.81 53.36 39.49 15.96 60.42 .00 === PEAK 1 128%.00 50.19 88.20 -37.91 5.26 39.49 15.9 6042 0.08 -~ --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
mLmI(dBle] . Level (dBuVim)
1134 1134
915 915
i i WIISE PEAK| i i WIBE PEAK|
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Peak L o e B p— — b
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12970.08 47.65 83.20 -40.55 52.53 39.50 16.03 60.4L @.08 -~ --- PEAK 1 12970.00 48.49 88.20 -39.71 53.37 39.50 16.03 co.4l 0.00 -~ --- PEAC
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FCC RF Test Report

Report No. : FR372407F

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
i i WIISE PEAK| i i WIBE PEAK|
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Peak vt A o -
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12930.00 47.91 88.20 -40.29 52.84 39.58 15.%9 60.42 .00 PEAK 1 12930.00 47.49 88.20 -40.71 52.42 39.50 15.99 60.42 @.0p - - PEAK
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Report No. : FR372407F

Pol. Horizontal Vertical
mmel(dﬂu‘lﬁn] . Level (dBuVim)
1134 1134
915 915
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Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13850.00 47.62 83.20 -40.58 52.50 39.45 16.07 60.40 .00 PEAK 1 13850.06 5130 83.20 -36.99 5618 39.45 16.07 co.40 0.00 -~ --- PEAK
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Pol. Horizontal Vertical
mLmI(dBle] . Level (dBuVim)
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Avg 18 !
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10000 1600, 13200, 14800, 16400, 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13099.00 47.47 83.20 -40.73 5236 39.41 16.09 60.39 @.00 -~  --- PEAK 1 13090.00 49.10 83.20 -39.10 53.99 39.41 16.09 60.39 @.00 ---  --- PEAC
Sporton International Inc. (Kunshan) Page Number : C58 of C139

TEL : +86-512-57900158
FCC ID: HLEEA660BWNW




SPORTON LAB.

FCC RF Test Report

Report No. : FR372407F

Pol. Horizontal Vertical
meeI(dBle] . Level (dBuVim)
1134 1134
915 915
i i WIISE PEAK| i i WIBE PEAK|
11/ — — ] 11/ — — ]
WﬂﬁEl@ WllﬁEl@
88 1 Aot lattbr O . 3 1 o A
Peak ity Rl " —— ok —
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13010.08 47.37 83.20 -40.83 52.24 39.49 16.05 60.41 @.00 -~ --- PEAK 1 13610.00 48.34 83.20 -39.86 53.21 39.49 16.05 co.4l 0.00 -~ --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW
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Pol. Horizontal Vertical
mmel(dﬂu‘lﬁn] . Level (dBuVim)
1134 1134
915 915
i i WIISE PEAK| i i WIBE PEAK|
11/ — — ] 11/ — — ]
il MMGE[@ (U WIIﬁE(@
Peak 8 e s e e § AR Wi sl el
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13670.00 45.87 83.20 -39.33 53.76 39.43 16.08 6048 0.00 -~ --- PEAK 1 13670.00 5032 88.20 -37.88 S5.21 39.43 16.08 co.d0 0.00 -~ --- PEAC
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372407F

TEL : +86-512-57900158
FCC ID: HLEEA660BWNW

Pol. Horizontal Vertical
mLevel(dBqu] i Level (4Bu/m)
1138 134
915 975
wl - | w - |
| T L e | NI iR
(1) — — T ] I ] (17— — T ] I ]
| I | T L e
08 . PR i N - » I WY
Peak - e
35 !
Avg
163 163
10000 11600, 13200, 14800. 16400 18000 10000 11600, 13200, 14800 16400. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 13399.00 50.91 74.80 -23.09 5592 39.11 16.23 60.35 0.00 115 285 PEAK 1 13390.00 6011 74.80 -13.89 65,12 39.11 16.23 60.35 0.00 308 3L PEAC
1 13399.00 41.89 54.88 -12.91 46.10 39.11 1613 60.35 .00 115 285 AVERAGE 1 13399.08 46.94 5480 -7.86 5195 30.11 16.13 68.35 0.0 3 31 AVERAGE
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Report No. : FR372407F

Pol. Horizontal Vertical
mLmI(dBle] . Level (dBuVim)
1134 1134
915 915
i i WIISE PEAK| i i WIBE PEAK|
11/ — — ] 11/ — — ]
WREENG] WA
8 1~ et L l - e i
Peak P ——— e I b
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13030.00 45.39 88.20 -39.81 53.33 39.34 16,11 60.39 .00 PEAK 1 13030.00 47.24 83.20 -40.96 5218 39.34 16.11 60.39 @.08 - - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW
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FCC RF Test Report

SPORTON LAB.

Report No. : FR372407F

Pol. Horizontal Vertical
mLﬂeI(d&Nﬁn] . Level (dBuVim)
1138 138
975 074
w ] - | A —
\ [ | L] s i W EPEAK|
P — ] T \ \ \ Y — — ‘
| | u “ L ) WﬂﬁEl@ wmﬂq\@
488 o e ¢ it - [ K et A
Peak e . e
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Avg 3!
163 1
10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Real dnt Cable Preamp  Aux APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B BV dB/m BB B A8 o deg -
1 13370.00 47.80 74.80 -26.20 52.80 39.13 16.22 60.35 0.00 100 360 PEAK Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 13370.08 38.30 54.88 -15.78 43.30 39.13 1622 60.35 .00 180 368 AVERAGE 1 13370.00 46.69 74.80 -27.31 5L.69 39.13 16.22 60.3%5 @.08 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW
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Report No. : FR372407F

Pol. Horizontal Vertical
mLmI(dBle] . Level (dBuVim)
1134 1134
915 915
i i WIISE PEAK| i i WIBE PEAK|
11/ — — ] 11/ — — ]
WIIGE(@ WHGE(@
88 - b T o al - PIVINETTT s T )
Peak b . " b
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 1369.00 47.40 83.20 -40.80 52.20 38.72 16.37 59.89 @.00 --- .- PEAK 1 136%0.00 47.42 83.20 -40.78 5222 38.72 16.37 S9.89 0.0 --- .- PEAK
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372407F

TEL : +86-512-57900158
FCC ID: HLEEA660BWNW

Pol. Horizontal Vertical
mLevel(dBqu) i Level (4Bu/m)
1138 134
915 975
wl - | w - |
| T L e | NI iR
P o T | I | [ — o T 1 I |
| | L ik | | L ik
143 Mgt 4 g " s el
=) eak el b it Lini o
35 !
Avg
163 163
10000 11600, 13200, 14800. 16400 18000 10000 11600, 13200, 14800 16400. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 13250.00 47.67 74.80 -26.33 52.67 39.20 16.17 60.37 0.00 100 360 PEAK 1 13250.00 47.98 74.80 -26.02 5298 39.20 16.17 60.37 0.00 300 360 PEAC
1 13250.08 33.34 54.88 -15.66 43.35 39.20 16.16 60.37 .00 180 368 AVERAGE 1 13250.08 33.66 54.80 -15.34 43.65 30.20 16.17 68.37 .00 30 368 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372407F

Pol. Horizontal Vertical
mmdmmvm o Level (dBuVim)
138 1134
915 915
i i WIISE PEAK| i i WIBE PEAK|
11/ — — ] 11/ — — ]
I WA ! WAEA|
88 g AP ig] 3 , o iR b
Peak [ H, N sttt M e
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13410.00 4525 83.20 -39.95 53.27 39.08 16.24 60.34 0.00 -~  --- PEAK 1 13410.00 46.73 88.20 -41.47 SL75 39.88 16.24 60.34 0.00 -~ --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW
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Pol. Horizontal Vertical
mLevel(dBqu] i Level (4Bu/m)
1138 134
915 975
wl - | w - |
| T L e | NI iR
P o T | I | [ — o T 1 I |
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323 " gt bk g ) il el |
Peak e oot
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Avg
163 163
10000 11600, 13200, 14800. 16400 18000 10000 11600, 13200, 14800 16400. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 13330.00 48.05 74.80 -25.95 53.04 39.17 16.20 60.36 0.00 100 360 PEAK 1 13330.00 47.98 74.80 -26.02 5297 39.17 16.20 60.36 0.00 300 360 PEAC
1 1333008 37.81 54.88 -16.19 42.83 39.20 16.15 60.37 .00 180 368 AVERAGE 1 1333008 33.05 54.80 -15.95 4384 30.17 16.28 636 .00 30 368 AVERAGE
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Pol. Horizontal Vertical
mmel(dﬂu‘lﬁn) o Level (dBuVim)
138 1134
915 915
i i WIISE PEAK| i i WIBE PEAK|
11/ — — ] 11/ — — 1 ]
I WA ! WAEA|
uns A ! et e
Peak B8 gttt —— B o5 e i
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13750.08 49.76 83.20 -38.44 5437 38.75 16.40 59.76 @.00 -~  --- PEAK 1 1376300 59.06 88.20 -29.14 63.59 3877 16.41 5971 0.08 - - Pesk
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samran . FCC RF Test Report

Report No. : FR372407F

Pol. Horizontal Vertical
mmdmmvm . Level (dBuVim)
1134 1134
915 915
i i WIISE PEAK| i i WIBE PEAK|
11/ — — ] 11/ — — ]
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m - PRPRRTT et Tow P 1 gl '
Peak el T e~ o b
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13730.08 47.29 88.20 -40.91 5L.97 38.73 16,39 59.80 .00 PEAK 1 13730.00 47.68 83.20 -40.52 52.% 38.73 16.39 S9.50 @.00 -~ --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW
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Report No. : FR372407F

Pol. Horizontal Vertical
mmel(dﬂu‘lﬁn) . Level (dBuVim)
1134 1134
915 915
i i WIISE PEAK| i i WIBE PEAK|
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m -1 T P ~ T i aaT
Peak g gt A AR
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13650.09 47.54 88.20 -40.66 52.38 36.80 16.35 59.%9 .00 PEAK 1 13650.00 47.85 B88.20 -40.35 52.69 38.80 16.35 59.99 @.0p - - PEAK
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samran . FCC RF Test Report

Report No. : FR372407F

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
i i WIISE PEAK| i i WIBE PEAK|
) — — ‘ [T/ — | ‘
il WIIGE(@ i WHGE(@
88 ! P | 3 bt
Peak o . ik T b
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13799.00 49.3 88.20 -38.84 53.81 38.79 16.42 59.66 .00 PEAK 1 1377609 6130 88.20 -26.99 65.81 3873 16.41 59.70 0.08 - --- Pesk
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372407F

Pol. Horizontal Vertical
mLmI(dBle] . Level (dBuVim)
1134 1134
915 915
i i WIISE PEAK| i i WIBE PEAK|
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al g P b g ] al , b O i)
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Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13%90.00 47.78 88.20 -40.42 5L.67 38.88 16.51 59.20 .00 PEAK 1 14000.00 59.36 88.20 -28.84 63.22 38.80 16.52 S9.18 @.00 - - Peak
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saronas. FCC RF Test Report

Report No. : FR372407F

50
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_Full RU_7095MHz
ANT CDD 3+4
Pol. Horizontal Fundamental
1MLe\fe\ (dBuVim) 11"Le\ie\ (dBuVim)
1138 1138
1
415 95
WWIFI GE PEAK I GE PEAK
8.3 813
5.0 1 50 W
Peak
325 35
163 163
T085 . T4, T8, i TS 10 2800, 4500, 6400, 200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBinBNn B BN B B B B o dy Medn B B B B B B B o g
1 7126.92 58.34 88.20 -29.86 43.84 35.70 1159 32.79 0.0 309 321 PEMK 1 7095.00 104,20 ---vns -oeee B9.72 35.69 1156 3..77 .00 300 320 PEAK
. o L2¥el (dBuVim) i  Level {dBuVim)
1138 1138
3 93 1
8.3 83
W GE{AVE) WIFI GE[AVG)
5.0 5. |
I ! 49 S —
Av
9 325 32.5,.\/‘/VA/‘—~/~
163 163
1000 2800, 4600, 6400. 8200. 10000
T085 . T4, T8, i TS
Frequency {MHz) Frequency {MHz)
e Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  Ant able Preamp  Axx APos TPos . ,
Freq Level Line Margin Level Factor Loss Factor Factor Remark freg Lewel - Line fargin Level Fator - Loss Fackor Factor Feark
_— oW W B G /i @8 & 8 o e
Meddn dde & & £n & & B o by R I B B 6 ILSE 37 B0 M 30 MERAGE
1 718,36 47.45 68.20 -20.75 32,95 35.70 1159 32.79 0.0 300 321 AVERAGE
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saronas. FCC RF Test Report

Report No. : FR372407F

50
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_Full RU_7095MHz
ANT CDD 3+4
Pol. Vertical Fundamental
1MLe\fe\ (dBuVim) 11"Le\ie\ (dBuVim)
1138 1138
1
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WWIFI GE PEAK I GE PEAK
8.3 813
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W Wl\wm "‘H'WMMW/’ IR A 488 WWW
Peak
325 35
163 163
T085 . T4, T8, i TS 10 2800, 4500, 6400, 200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBinBNn B BN B B B B o dy Medn B B B B B B B o g
1 7126.04 59.34 BB.20 -26.06 44.84 3570 1L59 3279 0.0 100 236 PEMK 1 7095.00 104,84 ---vev -oeeen 9.36 35.69 1156 3177 6.0 109 236 PEM
el i) el
1138 134
3 s 1
8.3 813
W GE{AVE) WIFI GE(AVG)
5.0 5. |
i
48 48
Av
163 16.3
1000 2800, 4600, 6400, aa00. 10000
T085 . T4, T8, i TS
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos — LiLmit tared LRea;i ‘ J:"t thle EFE:W ; i\ux #es Thos ek
Freq Level Line Margin Level Factor Loss Factor Factor Remark EQ RUELLTE TATEIN Level Factor Lass Factor factor e
_— oW W B G /i @ & o i
B e & B B 8 By S T 7.6 B0 15 T 00 10 I3 AVERAGE

1 727,88 47.91 68.20 -20.29 33.41 35.70 1159 32.79 0.0 109 236 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW
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Report No. : FR372407F

Pol. Horizontal Vertical
mLmI(dBu‘ﬂm] o Level (dBuVim)
138 1134
915 915
i i WIISE PEAK| i i WIBE PEAK|
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Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 14199.00 47.74 83.20 -40.46 5139 39.09 16.65 59.39 .00 PEAK 1 14192.00 58.65 B88.20 -29.55 62.3B 39.89 16.65 59.39 @.08 - - Peak

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW
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saronas. FCC RF Test Report

Report No. : FR372407F

51
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229 Partial_RU26/8 7095MHz
ANT CDD 3+4
Pol. Horizontal Fundamental
. o L2¥el (dBuVim) i . Level {dBuVim)
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\ W GE PEAK " 1 WG PEAK|
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Peak
325 35
163 165
1000 2800, 4600, 6400, 8200. 10000
1085 mm 114, A1, [7458 145
Freguency (MHe) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit ead Ant Catle Preasp  hux o5 TPos
N
Freq Level Line Margin Level Factor Loss Factor Factor Remark freq Level - Line Vargin Level Factor ~Loss Factor factor ek
_— Mo e B @W dn B @ & o g
Wedip B & B & £ & B o dg 1 09500 8007 oeene oeeee 4B BN IS ILTE 0B 18 100 PEN
1 7237.9 55.90 88.20 -32.30 4135 3575 1LG6 32.86 .00 100 220 PEMK
i el
915 175
B3 8.3 !
ﬂ WIFI 6E(AVG) WIFI GE(AVG)
650 650 |
44 4 10 I
Av
163 163
1000 2800, 4600, 6400, 8200. 10000
1085 mm 114, A1, [7458 145
Frequency (MHz) Frequency (MHz)
e Linit Read  Ant Cable Preamp  Aux APos TPos
lelt . ead At Galle reap Aux os - Ths Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- Mo e B @W dn B @ & o g
Medhifn e &b A dfp B B B @ dyg R X T R— B0 BT LS LB 000 100 120 MERAGE
1 740,68 44,63 68.20 -23.57 30.07 3576 11.66 32.86 0.0 100 220 AVERAGE
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Report No. : FR372407F

51
Mode Band Edge
-NII-8_6.875-7.125 802.11ax N _Partial_| P z
U-NII-8_6.875-7.125_802.11ax HE20_CH229_Partial_RU26/8_7095MH
ANT CDD 3+4
Pol. Vertical Fundamental
. o L2¥el (dBuVim) i . Level {dBuVim)
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1000 2800, 4600, 6400, aa00. 10000
T085 . T4, T8, i TS
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit ead Ant Catle Preasp  hux o5 TPos
N
Freq Level Line Margin Level Factor Loss Factor Factor Remark freq Level - Line Vargin Level Factor ~Loss Factor factor ek
_— oW W B G /i @ & o i
el e & i Bp B 8 & by TR —— S B0 IS T 008 1 118 PEN
1 758 57.16 88.20 -84 4266 35.69 166 32.85 .00 100 118 PEMK
el i) el )
1138 138
915 98
1
8.3 813
W GE{AVE) WIFI GE(AVG)
5.0 854 |
48 1 484 ]
AVg " 325\’-/./‘/_/-'M
15:3 15:3
s . . . . s 1000 2800, 4600‘FI9QI|9I1CY tMH!]M(}E}‘ aa00. 10000
Frequency (MHz)
. ! il Linit Read  Ant Cable Preamp  Aux APos TPos
Ll"m ) Read AL Cable remp  Aux o5 Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/n dBuv/m B dBWV dB/m B dB B o deg
1 74176 4471 68.20 -13.49 30.14 35.77 1166 32.86 0.0 108 115 AVERAGE

Mz dBuv/m dBuv/m  dB dBwv dB/m B B dB m deg
1 7095.08 84,55 eooee oeene 78.86 3570 1157 3278 .88 188 118 AVERAGE
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52
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_Partial_RU52/40_7095MHz
ANT CDD 3+4
Pol. Horizontal Fundamental
. o L2¥el (dBuVim) B . Level {dBuVim)
1138 118
5 78
4 WIFIBE PEAK 1 WIFI6E PEAK
#3 83 |
5.0 850
! g bt 4
Wl b b e rpsninos ol ‘
48 48
Peak
325 325
183 163
7085 . T, . e 745 1000 2800, 4600, 6400. aa00. 10000
Frequency iz Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos ) Limit - Reaii nt Gatle freamp  fuc os Thos )
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq. Level - Line Pargin Level Factor - Loss Factor Fattor ferer
i me WWM KK m N _deg 1 7095‘“;; dg;vég dﬁuw’" dE 7283; BSE;‘E 11 g: 3 :s ] ;; lig g;% PEAK
L onma oS80 8808 -3 4131 B0 1L 079 000 118 220 PR - o
el i) el )
1134 138
415 95
8.3 8.3 1
ﬂ W GE{AVE) WIFI GE(AVG)
5.0 5. |
48 : 484 S p——————
Av
163 163
7085 . T, T, . 7245 1000 2800, 4GUU‘F " 6400. 8200, 10000
Frequency (M) Tequency (2
Linit Read  Ant Cable Preamp  Aux APos  TPos ) Limit - Rea;i i Gatle Preanp  fuc os Thos )
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level - Line Fargin Level Factor - Loss Factor Factor ferer

Mz dBuv/n dBuv/m B dBWV dB/m B dB B o deg
1 724484 4455 68.20 -23.65 19.97 35.78 11.66 32.86 .80 118 221 AVERAGE

Mz dBuV/m dBuv/m  d8 dBw dB/m B A8 B m deg
1 7095.00 LG4 -oooon ooeees 67.15 3570 1157 3078 000 118 220 AVERAGE
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Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_Partial_RU52/40_7095MHz
ANT CDD 3+4
Pol. Vertical Fundamental
: onLvel[dBuim) i Level [dBuVim)
1134 138
415 Lk 1
Hh WWIFI GE PEAK WIF 6E PEAK]
8.3 8.3 |
5.0 850
1 WMWM
Peak o "
15:3 15:3
1000 2800, 4600, §400. aa00. 10000
T085 . T4, T8, i TS
Frequency M) Frequency (MHz)
e f i Linit Read  Ant (able Preamp Aux APos TPos
lelt , Read Mt Cable Preap  Auc s - Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- Mo Bujn e B B B B & m e
Medhifn e &b A e B B B deyg I S WY BTG RTB MG 10 107K
1 718L.16 56.58 88.20 -3L62 4213 35.64 1LG3 3282 .m0 100 117 PEMK
el i) CC )
1138 1138
5 78
1
8.3 83
W GE{AVE) WIFI GE[AVG)
5.0 5. |
48 48 I ———
Av
163 163
1000 2800, 4600, 6400. 8200. 10000
T085 . T4, T8, i TS
Frequency {MHz) Frequency {MHz)
e Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  Ant able Preamp  Axx APos TPos I
Freq Level Line Margin Level Factor Loss Factor Factor Remark freg Lewel - Line fargin Level Fator - Loss Fackor Factor Feark
_— oW W B G /i @8 & 8 o e
Medin dde & & £n & & B o by RN I S 097 B0 ILST 7 060 16 11 MERAGE
1 74436 .61 68.20-23.59 30.03 3578 1166 32.86 0.0 100 117 AVERAGE
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Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_Partial_RU106/54_7095MHz
ANT CDD 3+4
Pol. Horizontal Fundamental
el i) CC )
1134 18
975 915 1
" WIFIGE PEAK] WIFI 6E PEAK]
B3 8.3 |
650 1 850
bbbt i 4|
48 48 W
Peak
25 TE
163 163
1000 2800, 4600, 5400, 8200, 10000
1085 mm 114, A1, [7458 145
Frequency MHe) Frequency (MHz)
e Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  Ant able Preamp  Axx APos TPos I
Freq Level Line Margin Level Factor Loss Factor Factor Remark freg Lewel - Line fargin Level Fator - Loss Fackor Factor Feark
- Mo e B BW dn B @ & o g
Medhilfn e &b A dfp B B @ dyg [T BSL BT OILS W 00 ¥ 30 PO
1 7229.00 56,52 88.20 -3L.68 4199 3572 1LG6 32.85 .00 300 326 PEMK
el i) el
1134 118
915 ik
1
B3 M 813
WIFI 6E(AVG) WIFIGE(AVG)
55.0W 650 |
489 1 1 e m———
Av
163 165
1000 2800, 4600, 6400, 8200. 10000
1085 mm 114, A1, [7458 145
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos — LiLmit tared LREETF J:"t thle EFE:WF i\ux s TPDSR "
Freq Level Line Margin Level Factor Loss Factor Factor Remark EQ RUELLTE TATEIN Level Factor Lass Factor factor e
_— Mo e B @W dn B @ & o g
e B & B B £ & B o dg 1 709500 G280 ceoeen wemeee W40 B0 ILS TR 000 3 306 AERGE
1T 74304 4.5 68.20-23.64 29.99 3577 166 32.86 0.0 300 326 AVERAGE
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Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_Partial_RU106/54_7095MHz
ANT CDD 3+4
Pol. Vertical Fundamental
i el
3 95 1
M VI GE PEAK VW G PEAK|
il m3 |
5.0 1 850
ek bt e b Akt b WWW
83 Lk T e e S e " 45.8W
Peak
325 35
183 16.3
7085 . T, T, . 4 1000 2800, 4600‘F " §400. a200. 10000
Frequency (MHz) Tequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read dnt Cafle fresp  hux o Thos
. . Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Mo s e B i b B B B m e
Bl e & @ Bp B 8 & by 1M WA s e B B0 IS T 0B 1 117 PEN
1 71944 55.97 B8.20 -32.23 4154 35.62 1LG4 3283 .m0 100 117 PEMK
i kel )
5 175
1
8.3 ﬂ 83
W GE{AVE) WIFI GE(AVG)
5.0 650 |
48 1 48 ———
Av
g " 32I5/W’W
163 163
1000 2800, 4600, 6400. 8200. 10000
T085 . T4, T8, i TS
Fragtency k) Frequency (MHz)
e Linit Read  Ant Cable Preamp  Aux APos TPos
lelt ) Rad dnt Coble Preanp  ux dfos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
——— Modn i B B B @ B a0 g
Mrdiin didn b gl g B B & o dy S I — B B LT 7B L6 1 11 WEWE
1 74388 4457 68.20-23.63 29.99 3578 1166 32.86 0.0 100 117 AVERAGE
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Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
i i WIISE PEAK| i i WIBE PEAK|
11/ — — ] 11/ — — . ]
WREENG] WA
88 - ittt Ay 3 - e i o]
Peak T k- | s
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13930.08 47.31 83.20 -40.89 5L.37 38.80 16.48 59.34 @.00 -~  --- PEAK 1 13%28.00 57.66 88.20 -30.54 6L.73 38.80 16.48 59.3%5 @.08 - - Peak
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Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE40_CH227_Full RU_7085MHz
ANT CDD 3+4
Pol. Horizontal Fundamental
1MLe\fe\ (dBuVim) 11"Le\ie\ (dBuVim)
1138 1138
1
415 95
m m WWIFI GE PEAK I GE PEAK
W
8.3 813
1
i WWWWWWMMMWWWMMMW i
48 448
Peak
325 35
163 163
T085 . T4, T8, i TS 10 2800, 4500, 6400, 200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBinBNn B BN B B B B o dy Medn B B B B B B B o g
1 753076 67.34 88.20 -20.86 52.84 35.70 1159 32.79 0.0 308 323 PEM 1 7865.00 100,22 ---vns -oeeee 5.7 35.65 155 3L.76 .00 308 323 PEAK
: onLvel[dBuim) B  Level [dBuVim)
1138 1138
415 Uk 3
3 B3
VIR SEG WRIGEAVE)
654
5.0 i
84 ! L__,_/
48 ’
Av
g " %3
16.3
163
1000 2800, 4600, 5400, 8200, 10000
T085 . T4, THB1. (i} T4 Frequency (M)
Frequency (MHz)
Limit Over Read At Cable Preamp Auwx APos  TPos
Linit Read  Ant Cable Preamp  Aux APos  TPos Freq Llevel LUine Linit Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
Mz dBuv/m dBuv/m  dB oBwv dB/m o B 0B om deg
WeBihEN: & B0 & & B & o bt 1 S6TLED 4991 e oo T05 M6 1030 008 0.00 M 303 AVERAGE
U TR ST 204 B BJLLY 0D oM M8 303 AEUE TS0 BLOY e e 7.6 .65 155 5076 08 36303 AERGE
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